CERTIFICATION TEST REPORT

Report Number. : 4790047184-E3V1

Applicant : SAMSUNG ELECTRONICS CO., LTD.
129 SAMSUNG-RO, YEONGTONG-GU, SUWON-SI,
GYEONGGI-DO, 16677, KOREA

Model : NP545XLA
FCCID : A3LNP545XLA1
EUT Description : WCDMAJ/LTE/5G NR Laptop + BT/BLE, DTS/UNII a/b/g/n/ac/ax

Test Standard(s) : FCC CFR47 PART 27 SUBPART M

Date Of Issue:
2021-09-06

Prepared by:
UL Korea, Ltd.
26th floor, 152, Teheran-ro, Gangnam-gu Seoul, 06236, Korea

Suwon Test Site: UL Korea, Ltd. Suwon Laboratory
218 Maeyeong-ro, Yeongtong-gu,
Suwon-si, Gyeonggi-do, 16675, Korea
TEL: (031) 337-9902
FAX: (031) 213-5433

ACCREDITED
Testing Laboratory

TL-637



REPORT NO: 4790047184-E3V1 DATE: 2021-09-06
FCC ID: ASLNP545XLA1

Revision History

Rev. Issue Date Revisions Revised By
V1 2021-09-06 Initial issue SunGeun Lee
Page 2 of 46
UL Korea, Ltd. Suwon Laboratory FORM ID: FCC_27(04)

218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675,Korea TEL: (031) 337-9902 FAX: (031) 213-5433
UL Korea, Ltd. Confidential

This report shall not be reproduced except in full, without the written approval of UL Korea, Ltd.



REPORT NO: 4790047184-E3V1 DATE: 2021-09-06
FCC ID: ASLNP545XLA1

TABLE OF CONTENTS

1. ATTESTATION OF TEST RESULTS ...ttt aeeeeans 4
2. TEST METHODOLOGY ...ttt ettt e et e e ettt e e et et e e e e et e aeeaaeaeees 5
3. FACILITIES AND ACCREDITATION ...ttt eaeeeenees 5
4. CALIBRATION AND UNCERTAINTY Lttt ettt e e e 6
4.1. MEASURING INSTRUMENT CALIBRATION ...ttt 6
4.2, SAMPLE CALCULATION .. .uiii ittt e et e e e e e eeneeaa s 6
4.3. MEASUREMENT UNCERTAINTY Lottt et 6
4.4, DECISION RULE ..ottt e et e ettt e e et e e aaaa e aaees 6
5. EQUIPMENT UNDER TEST ...ttt ettt e e e e et eeaeaeneees 7
5.1. DESCRIPTION OF EUT ...ttt e et eeeea e eaees 7
5.2. MAXIMUM OUTPUT POWER AND EIRP ....uiiii ettt 7
5.3. DESCRIPTION OF AVAILABLE ANTENNAS ...t 8
5.4. WORST-CASE ORIENTATION . ... ittt eear e eees 8
5.5. DESCRIPTION OF TEST SETUP ...ttt ettt 9
6. TEST AND MEASUREMENT EQUIPMENT ..ottt 11
7. SUMMARY T AB LE . ..o et e e e e e e e e e 12
8. LIMITS AND CONDUCTED RESULTS ...ttt et 13
8.1. RF OUTPUT POWER VERIFICATION (CONDUCTED AND EIRP) ......covvviiieieeeeeeeens 13
8.2. OCCUPIED BANDWIDTH . ...ttt e e ee s 17
8.2.1. OCCUPIED BANDWIDTH RESULTS ...ttt 18
8.3, EMISSION MASK .ttt e et e et e e tb e e e at s 22
8.3.1. EMISSION MASK RESULT ....uiiii ettt e 23

8.4. OUT OF BAND EMISSIONS ...ttt e 43
8.4.1. OUT OF BAND EMISSIONS RESULT ....uiiiiiiiiiiiiis ettt 44

9. RADIATED TEST RESULT S ..o e 45
9.1. FIELD STRENGTH OF SPURIOUS RADIATION ..ottt 45

Page 3 of 46
UL Korea, Ltd. Suwon Laboratory FORM ID: FCC_27(04)

218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675,Korea TEL: (031) 337-9902 FAX: (031) 213-5433
UL Korea, Ltd. Confidential

This report shall not be reproduced except in full, without the written approval of UL Korea, Ltd.



REPORT NO: 4790047184-E3V1 DATE: 2021-09-06
FCC ID: ASLNP545XLA1

1. ATTESTATION OF TEST RESULTS

COMPANY NAME: SAMSUNG ELECTRONICS CO., LTD.

EUT DESCRIPTION: WCDMAJ/LTE/5G NR Laptop + BT/BLE, DTS/UNII a/b/g/n/ac/ax
MODEL NUMBER: NP545XLA

SERIAL NUMBER: GE5J930R700055E (CONDUCTED)

GE5J930R700048X (RADIATED)

DATE TESTED: 2021-08-23 ~ 2021-08-27;

APPLICABLE STANDARDS
STANDARD TEST RESULTS
FCC PART 27M Pass

UL Korea, Ltd. tested the above equipment in accordance with the requirements set forth in the
above standards. All indications of Pass/Fail in this report are opinions expressed by UL Korea,
Ltd. based on interpretations and/or observations of test results. Measurement Uncertainties
were not taken into account and are published for informational purposes only. The test results
show that the equipment tested is capable of demonstrating compliance with the requirements
as documented in this report.

Note: The results documented in this report apply only to the tested sample, under the
conditions and modes of operation as described herein. This document may not be altered or
revised in any way unless done so by UL Korea, Ltd. and all revisions are duly noted in the
revisions section. Any alteration of this document not carried out by UL Korea, Ltd. will
constitute fraud and shall nullify the document. This report must not be used by the client to
claim product certification, approval, or endorsement by IAS, any agency of the Federal
Government, or any agency of any government.

Approved & Released For

UL Korea, Ltd. By: Tested By:
%0/ 422/
Junwhan Lee Sungeun Lee
Suwon Lab Engineer Suwon Lab Engineer
UL Korea, Ltd. UL Korea, Ltd.
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2. TEST METHODOLOGY

The tests documented in this report were performed in accordance with following methods.

FCC CFR 47 Part 2.

FCC CFR 47 Part 27.

ANSI TIA-603-E, 2016

ANSI C63.26, 2015

KDB 971168 D01 Power Meas License Digital Systems v03r01
KDB 412172 D01 Determining ERP and EIRP v01rO1

BN

3. FACILITIES AND ACCREDITATION

The test sites and measurement facilities used to collect data are located at 218 Maeyeong-ro,
Yeongtong-gu, Suwon-si, Gyeonggi-do,16675, Korea. Line conducted emissions are measured
only at the 218 address. The following table identifies which facilities were utilized for radiated
emission measurements documented in this report. Specific facilities are also identified in the test
results sections.

218 Maeyeong-ro
X] Chamber 1
X] Chamber 2
[ ] Chamber 3

UL Korea, Ltd. is accredited by IAS, Laboratory Code TL-637. The full scope of accreditation
can be viewed at https://www.iasonline.org/wp-content/uploads/2017/05/TL-637-cert-New.pdf.
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4. CALIBRATION AND UNCERTAINTY
4.1. MEASURING INSTRUMENT CALIBRATION

The measuring equipment utilized to perform the tests documented in this report has been
calibrated in accordance with the manufacturer's recommendations, and is traceable to
recognized national standards.

4.2. SAMPLE CALCULATION

Where relevant, the following sample calculation is provided:
EIRP = PSA reading with EUT worst orientation (dBm) + Path loss (dB) — cable
loss( between the SG and substitution antenna) + Substitution Antenna Factor
(dBi)
ERP = PSA reading with EUT worst orientation (dBm) + Path loss (dB) — cable
loss( between the SG and substitution antenna)
(Path loss = Signal generator output — PSA reading with substitution antenna)

4.3. MEASUREMENT UNCERTAINTY

Where relevant, the following measurement uncertainty levels have been estimated for tests
performed on the apparatus:

PARAMETER UNCERTAINTY
Conducted Disturbance, 0.15to 30 MHz | 3.01 dB
Radiated Disturbance, 30 MHz to 1 GHz | 4.26 dB
Radiated Disturbance, 1 GHz to 18 GHz | 5.90 dB
Radiated Disturbance, Above 18 GHz 5.49 dB

Uncertainty figures are valid to a confidence level of 95%.
4.4, DECISION RULE

Decision rule for statement(s) of conformity is based on Procedure 2, Clause 4.4.3 in
IEC Guide 115:2007.
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5. EQUIPMENT UNDER TEST

5.1. DESCRIPTION OF EUT

The EUT is a WCDMAJ/LTE/5G NR Laptop + BT/BLE, DTS/UNII a/b/g/n/ac/ax.
This test report addresses the WWAN operational mode.

5.2. MAXIMUM OUTPUT POWER AND EIRP

The transmitter has a maximum average radiated EIRP output powers as follows:

LTE Band 41C (Uplink CA) PC2

Part 27
EIRP Limit [dBm] 33.00
Antenna Gain [dBi] 3.86
Output Power
Frequency Bandwidth Modulation Conducted e.i.r.p. Average Power
Range [MHz] [MHZz] Average Power dBm mw Margin
[dBm]

5420 QPSK 26.45 30.31 1073.99 -2.69

16QAM 25.05 28.91 778.04 -4.09

20 +5 QPSK 26.46 30.32 1076.47 -2.68

16QAM 25.04 28.90 776.25 -4.10

10 + 15 QPSK 26.37 30.23 1054.39 -2.77

16QAM 24.86 28.72 744.73 -4.28

15 + 10 QPSK 26.24 30.10 1023.29 -2.90

16QAM 25.15 29.01 796.16 -3.99

10 + 20 QPSK 26.27 30.13 1030.39 -2.87

2496 ~ 2690 16QAM 24.97 28.83 763.84 -4.17
20 + 10 QPSK 26.82 30.68 1169.50 -2.32

16QAM 25.31 29.17 826.04 -3.83

15 + 15 QPSK 26.19 30.05 1011.58 -2.95

16QAM 24.92 28.78 755.09 -4.22

15 + 20 QPSK 26.27 30.13 1030.39 -2.87

16QAM 24.89 28.75 749.89 -4.25

20+ 15 QPSK 26.38 30.24 1056.82 -2.76

16QAM 25.16 29.02 797.99 -3.98

20 + 20 QPSK 26.64 30.50 1122.02 -2.50

16QAM 25.19 29.05 803.53 -3.95

Note. The worst-case scenario for all measurements is based on the average conducted output
power measurement investigation results It was found that QPSK and 16QAM results were
worst case. Only 16QAM and 64QAM, 256QAM power data are listed.
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5.3. DESCRIPTION OF AVAILABLE ANTENNAS

The radio utilizes a internal antenna for the [List the bands supported] with a maximum peak
gain as follow:

LTE Band 41 (PC2)

2496 ~ 2690 MHz 3.86

5.4. WORST-CASE ORIENTATION

For all LTE Bands, the worst-case scenario for all measurements is based on the average
conducted output power measurement investigation results. Output power measurements were
measured on QPSK, 16QAM, 64QAM and 256QAM modulations. It was found that QPSK and
16QAM results were worst case. All testing was performed using QPSK and 16QAM
modulations to represent the worst case. However, the out of band emissions and spurious
radiation were only performed on bandwidth and RB offset(with RB size 1) with the highest
conducted power in QPSK.

41C_PC2 PCC 2670.1 20 1 99

(Uplink CA) SCC 2684.5 10 1 0

i Worst Axis Condition
The fundamental and radiated spurious emission were investigated in three orthogonal
orientations X and Y, it was determined that below orientation was worst-case orientation for
each band.

LTE B41C Laptop

i. Foldable Condition
The Fundamental of the EUT was investigated two foldable conditions(Fold, Laptop).

Fold

Laptop(90 degree)

The EUT is continuously communicated with the call box during the tests.
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5.5. DESCRIPTION OF TEST SETUP

SUPPORT EQUIPMENT

Charger SAMSUNG EP-TA800 R37R32A00XADK3 N/A
Data Cable SAMSUNG EP-DW767JWE N/A N/A
/O CABLE

1 DC Power 1 C Type Shielded 10 m N/A
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SETUP DIAGRAM FOR TESTS (CONDUCTED TEST SETUP)

EUT | Combiner|

He e =TTy R

[Spectrum Analyzer]

SETUP DIAGRAM FOR TESTS (RADIATED TEST SETUP)

|Adapter '—n_

AC Main

AT IPRL
:::EIL it &
CEL N

B0z

| Communication Test Set|
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DATE: 2021-09-06

6. TEST AND MEASUREMENT EQUIPMENT

The following test and measurement equipment was utilized for the tests documented in this report:

Test Equipment List
Description Manufacturer Model S/N Cal Due
Antei'onoatl—'—o%%esﬂ Sizpo'e ETS 3121D DB4 00164753 | 2023/02/08
Directional Antenna Cobham FPA3-0.8-6.0R/1329 110367-0003 N/A
Directional Antenna Cobham FPA3-0.8-6.0R/1329 80108-0004 N/A
Antenna, Horn, 40 GHz ETS 3116C 00166155 2022/08/04
Antenna, Horn, 40 GHz ETS 3116C 00168645 2021/10/02
Preamplifier ETS 3116C-PA 00168841 2022/08/04
Antenna, Bilog, BS0MHz-1GHz SCHWARZBECK VULB9163 750 2022/08/19
Antenna, Bilog, 3S0MHz-1GHz SCHWARZBECK VULB9163 845 2022/08/13
Antenna, Bilog, 3S0MHz-1GHz SCHWARZBECK VULB9163 749 2022/08/13
Antenna, Horn, 18 GHz ETS 3115 00167211 2022/07/27
Antenna, Horn, 18 GHz ETS 3115 00161451 2022/08/15
Antenna, Horn, 18 GHz ETS 3117 00168724 2022/07/27
Antenna, Horn, 18 GHz ETS 3117 00168717 2022/08/15
Communications Test Set R&S CMWS500 169796 2022/01/27
DC Power Supply Agilent / HP E3640A MY54226395 | 2022/08/02
Preamplifier, 1000 MHz Sonoma 310N 341282 2022/08/02
Preamplifier, 1000 MHz Sonoma 310N 370599 2022/08/02
Preamplifier, 1000 MHz Sonoma 310N 351741 2022/08/02
Preamplifier, 18 GHz Miteq AFS42-00101800-25-S-42 1876511 2022/08/02
Preamplifier, 18 GHz Miteq AFS42-00101800-25-S-42 2029168 2022/08/02
Preamplifier, 18 GHz Miteq AFS42-00101800-25-S-42 1896138 2022/08/02
Spectrum Analyzer, 44 GHz Agilent / HP N90O30A MY54170614 | 2022/08/04
Spectrum Analyzer, 44 GHz Agilent / HP N9O030A MY54490312 | 2022/08/04
EMI Test Receive, 40 GHz R&S ESU40 100439 2022/08/02
EMI Test Receive, 40 GHz R&S ESU40 100457 2022/08/02
High Pass Filter 1.2GHz Micro-Tronics HPM50108-02 G005 2022/08/03
High Pass Filter 1.2GHz Micro-Tronics HPM50108-02 G006 2022/08/02
High Pass Filter 2.8GHz Micro-Tronics HPM50111-02 010 2022/08/03
High Pass Filter 2.8GHz Micro-Tronics HPM50111-02 011 2022/08/02
High Pass Filter 4GHz Micro-Tronics HPM50118-02 G001 2022/08/03
High Pass Filter 4GHz Micro-Tronics HPM50118-02 G002 2022/08/02
Attenuator PASTERNACK PE7087-10 AO009 2022/08/03
Attenuator PASTERNACK PE7087-10 AO0O01 2022/08/03
Attenuator PASTERNACK PE7087-10 AO008 2022/08/03
Attenuator PASTERNACK PE7004-10 2 2022/08/02
Attenuator PASTERNACK PE7395-10 AO11 2022/08/03
Antenna, Loop, 9kHz-30MHz R&S HFH2-Z2 100418 2021/10/02
Temperature Chamber ESPEC SH-642 93001109 2022/08/02
Power Splitter MINI-CIRCUITS WA1534 ULOO1 2022/01/27
Power Splitter MINI-CIRCUITS WA1534 uULOoO02 2022/01/27
UL Software
Description Manufacturer Model Version
Antenna port test software UL CLT Ver 3.4
Radiated software UL UL EMC Ver 9.5
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/. SUMMARY TABLE

Fsi%tli:oar:t Test Description Test Limit Co-r:gisttion Test Result
2.1049 Occupied Bandwidth(99%) N/A Pass
27.53(m) Conducted Spurious Emission -25 dBm Pass
27.53(m) Emission mask Section 9.2.2. Conducted Pass
2.1046 Conducted output power N/A Pass

27.50(h)(2) Eg\lljvi(\a/(ralent Isotropic Radiated 33 dBm Pass
27.53(m) Radiated Spurious Emission -25 dBm Radiated Pass
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8. LIMITS AND CONDUCTED RESULTS

8.1. RF OUTPUT POWER VERIFICATION (CONDUCTED AND EIRP)

Rule Part(s)
FCC: §2.1046, 827.50

Limit

§27.50(h)

(h) The following power limits shall apply in the BRS and EBS:

(2) Mobile and other user stations. Mobile stations are limited to 2.0 watts EIRP. All user stations are
limited to 2.0 watts transmitter output power.

Test Procedure

TIA-603-E Clause 2.2.17
KDB 971168 Section 5.6

ERP/EIRP = Pwmeas + GT - Lc

where:

ERP/EIRP = effective or equivalent radiated power, respectively (expressed in the same units as Pweas,
typically dBW or dBm);

Pwmeas = measured transmitter output power or PSD, in dBm or dBW;

Gt = gain of the transmitting antenna, in dBd (ERP) or dBi (EIRP);

Lc = signal attenuation in the connecting cable between the transmitter and antenna, in dB.2

RESULTS

EUT includes different power levels for head use configuration and body use configuration and the below
tables contain the highest of all configurations average conducted and ERP/EIRP output powers as
follows:

OUTPUT POWER FORLTE BAND 41C (5 MHz + 20 MHZz)
Antenna Gain
(dBi) 3.86
Bandwidth PCC Frequency SCC1 Frequency [MHZ] PC(}‘ RB PCCRB SCQl RB | SCC1RB | Conducted Average Power [dBm]

[MHZ] Size Offset Size Offset QPSK 16QAM

1 24 1 0 2641 25.04

2499.3 2511 1 0 1 99 17.96 18.00

25 0 100 0 24.58 23.54

1 24 1 0 25.68 24.97

5MHz/20MHz 2583.8 2595.5 1 0 1 99 17.88 18.23

25 0 100 0 24.45 23.46

1 24 1 0 26.45 25.05

2668.3 2680 1 0 1 99 18.01 18.15

25 0 100 0 24.65 23.64
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QUTPUT POWER FOR LTE BAND 41C (20 MHz + 5 MHZz)
Antenna Gain
48] 3.86
Bandwidth PCC Frequency SCC1 Frequency [MHZ] PCQ RB PCC RB SCQl RB SCC1RB | Conducted Average Power [dBm]
[MHZ] Size Offset Size Offset QPSK 16QAM
1 99 1 0 26.26 25.02
2506 2517.7 1 0 1 24 18.08 18.57
100 0 25 0 24.52 23.51
1 99 1 0 25.60 24.59
20MHz/5MHz 2590.5 2602.2 1 0 1 24 17.99 18.49
100 0 25 0 24.26 23.48
1 99 1 0 26.46 25.04
2675 2686.7 1 0 1 24 18.11 18.63
100 0 25 0 24.84 23.83
QUTPUT POWER FORLTE BAND 41C (10 MHZz + 15 MHZ)
Antenna Gain
[dB] 3.86
Bandwidth PCC Frequency SCC1 Frequency [MHZ] PC(_: RB PCCRB SCC.1 RB | SCC1RB | Conducted Average Power [dBm]
[MHZ] Size Offset Size Offset QPSK 16QAM
1 49 1 0 26.08 24.86
2501.3 2513.3 1 0 1 74 18.11 18.12
50 0 75 0 24.59 23.60
1 49 1 0 25.67 24.86
10MHz / 15MHz 2585.9 2597.9 1 0 1 74 18.01 18.06
50 0 75 0 24.47 23.50
1 49 1 0 26.37 24.75
2670.5 2682.5 1 0 1 74 18.07 18.43
50 0 75 0 24.71 23.71
OUTPUT POWER FOR LTE BAND 41C (15 MHz + 10 MHz)
Antenna Gain
48] 3.86
) PCC Frequency PCCRB PCC RB SCC1RB | SCC1RB | Conducted Average Power [dBm]
Bandwidth [MHZ] SCC1 Frequency MHZ)—c0 - Offset Size Offset QPSK 16QAM
1 74 1 0 26.24 24.88
2503.5 25155 1 0 1 49 18.10 18.05
75 0 50 0 24 .57 23.60
1 74 1 0 25.64 24.86
15MHz/10MHz 2588.1 2600.1 1 0 1 49 17.89 18.02
75 0 50 0 24.40 23.43
1 74 1 0 26.01 25.15
2672.7 2684.7 1 0 1 49 18.03 18.25
75 0 50 0 24.72 23.73
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QUTPUT POWER FOR LTE BAND 41C (10 MHz + 20 MHZz)
Antenna Gain
[dBi] 3.86
Bandwidth PCC Frequency SCC1 Frequency [MHZ] PC(}‘ RB PCC RB SCQl RB [ SCC1RB | Conducted Average Power [dBm]
[MHZ] Size Offset Size Offset QPSK 16QAM
1 49 1 0 26.06 24.83
2501.5 25159 1 0 1 99 18.03 18.10
50 0 100 0 2457 23.55
1 49 1 0 25.84 24.82
10MHz/20MHz 2583.6 2598 1 0 1 99 17.74 18.16
50 0 100 0 24.38 23.38
1 49 1 0 26.27 24.97
2665.6 2680 1 0 1 99 17.90 18.09
50 0 100 0 24.59 23.57
QUTPUT POWER FOR LTE BAND 41C (20 MHz + 10 MHZz)
Antenna Gain
48] 3.86
. PCC Frequency PCC RB PCC RB SCC1RB | SCC1RB | Conducted Average Power [dBm]
Bandwidih [MHZ] SCC1 Frequency [MHZ——c 2 Offset Size Offset QPSK 160AM
1 99 1 0 26.30 24.90
2506 2520.4 1 0 1 49 17.81 18.20
100 0 50 0 24.56 23.56
1 99 1 0 25.66 24.79
20MHz/10MHz 2588.1 2602.5 1 0 1 49 17.75 17.89
100 0 50 0 24.37 23.41
1 99 1 0 26.82 25.31
2670.1 2684.5 1 0 1 49 17.88 18.14
100 0 50 0 24.68 23.66
OUTPUT POWER FOR LTE BAND 41C (15 MHz + 15 MHz)
Antenna Gain
[dBi] 3.86
Bandwidth PCC Frequency SCC1 Frequency [MHZ] PC(.: RB PCC RB SCQl RB | SCC1RB | Conducted Average Power [dBm]
[MHZ] Size Offset Size Offset QPSK 16QAM
1 74 1 0 26.17 24.76
2503.5 25185 1 0 1 74 17.92 17.90
75 0 75 0 24.56 23.56
1 74 1 0 25.75 24.90
15MHz/ 15MHz 2585.5 2600.5 1 0 1 74 17.83 17.99
75 0 75 0 2452 23.50
1 74 1 0 26.19 24.92
2667.5 26825 1 0 1 74 18.01 18.12
75 0 75 0 24.70 23.67
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REPORT NO: 4790047184-E3V1 DATE: 2021-09-06
FCC ID: ASLNP545XLA1

QUTPUT POWER FOR LTE BAND 41C (15 MHz + 20 MHZz)
Antenna Gain
[dBi] 3.86
Bandwidth PCC Frequency SCC1 Frequency [MHZ] PC(}‘ RB PCC RB SCQl RB [ SCC1RB | Conducted Average Power [dBm]
[MHZ] Size Offset Size Offset QPSK 16QAM
1 74 1 0 26.27 24.88
2503.8 2520.9 1 0 1 99 17.92 18.16
75 0 100 0 24.67 23.67
1 74 1 0 25.82 24.77
15MHz/20MHz 2583.3 2600.4 1 0 1 99 17.93 17.99
75 0 100 0 24.44 23.47
1 74 1 0 26.19 24.89
2662.9 2680 1 0 1 99 17.89 18.06
75 0 100 0 24.59 23.62
QUTPUT POWER FOR LTE BAND 41C (20 MHz + 15 MHZz)
Antenna Gain
48] 3.86
. PCC Frequency PCC RB PCC RB SCC1RB | SCC1RB | Conducted Average Power [dBm]
Bandwidih [MHZ] SCC1 Frequency [MHZ——c 2 Offset Size Offset QPSK 160AM
1 99 1 0 25.85 24.84
2506 2523.1 1 0 1 74 17.91 18.04
100 0 75 0 24.70 23.71
1 99 1 0 25.82 24.54
20MHz/15MHz 2585.6 2602.7 1 0 1 74 17.79 18.00
100 0 75 0 24.48 23.52
1 99 1 0 26.38 25.16
2665.1 2682.2 1 0 1 74 17.84 18.03
100 0 75 0 24.66 23.79
OUTPUT POWER FOR LTE BAND 41C (20 MHz + 20 MHz)
Antenna Gain
[dBi] 3.86
Bandwidth PCC Frequency SCC1 Frequency [MHZ] PC(.: RB PCC RB SCQl RB | SCC1RB | Conducted Average Power [dBm]
[MHZ] Size Offset Size Offset QPSK 16QAM
1 99 1 0 26.64 25.19
2506 2525.8 1 0 1 99 17.81 17.93
100 0 100 0 24.66 23.70
1 99 1 0 25.84 24.84
20MHz/ 20MHz 2583.1 2602.9 1 0 1 99 17.80 18.29
100 0 100 0 24.60 23.63
1 99 1 0 26.21 24.98
2660.2 2680 1 0 1 99 18.00 18.28
100 0 100 0 24.73 23.76
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REPORT NO: 4790047184-E3V1
FCC ID: ASLNP545XLA1

DATE: 2021-09-06

8.2. OCCUPIED BANDWIDTH

RULE PART(S)
FCC: §2.1049

LIMITS
For reporting purposes only

TEST PROCEDURE

The transmitter output was connected to a calibrated coaxial cable and coupler, the other end of which
was connected to a spectrum analyzer. The occupied bandwidth was measured with the spectrum
analyzer at the low, middle and high channel in each band. The -26dB bandwidth was also measured and
recorded.

(KDB 971168 D01 Power Meas License Digital Systems v03r01)

RESULTS
See the following pages.

-LTE Band 41C_PC2

Frequenc Bandwidth . Frequenc 99% BW -26dB BW

Band [MH)z/] [MHz] LR [lsle] / [MHz] [MHz]
&+ 20 QPSK 2593.0 21.668 23.580

16QAM 2593.0 21518 23510

20+ s QPSK 2593.0 22517 23.840

16QAM 2593.0 22 581 23.770

0+ 15 QPSK 2593.0 22.200 23.950

16QAM 2593.0 22.230 23.970

15+ 10 QPSK 2593.0 22487 24.070

160AM 2593.0 22.433 24.040

10+ 20 QPSK 2593.0 26.628 28.710

2496 - 2690 16QAM 2593.0 26.413 28.680
20+ 10 QPSK 2593.0 27.093 28.820

16QAM 2593.0 27.188 28.840

15+ 15 QPSK 2593.0 27.461 29.330

16QAM 2593.0 27.497 29.440

16 + 20 QPSK 2593.0 31.317 33.900

16QAM 2593.0 31.014 33.690

20+ 15 QPSK 2593.0 31.679 33.950

160AM 2593.0 31.632 33.730

20+ 20 QPSK 2593.0 36.335 38.840

160AM 2593.0 36.370 39.070
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REPORT NO: 4790047184-E3V1
FCC ID: ASLNP545XLA1

DATE: 2021-09-06

8.2.1. OCCUPIED BANDWIDTH RESULTS

LTE Band 41C (UL CA) PC2

—
Keysight Spectrum Analyzer - Occupied BW
AL 3 S0n DC

: ﬂzmszrzq 2683000000 GHz

=
08:13:38 PM g 23, 2021
Radio Std: None

—
Keysight Spectrum Analyzer - Occupied BW
AL 3 S0n DC

" Center Freq: 2.593000000 GHz

=
08:14/03 PM g 23, 2021
Radio Std: None

starus

Trig: Free Run Avg|Hold:>200/200 Trig: Free Run ‘AvglHold: 2001200
AFGain:Low #atten: 28 9B Radio Device: BTS AFGainLow #Atten: 28 dB Radio Device: BTS
10 dBdiv Ref 40.00 dBm 10 dBdiv Ref 40.00 dBm
Log Log
T

‘Center 2.593 GHz Span 50 MHz| |fCenter 2.593 GHz Span 50 MHz,
#Res BW 390 kHz VEW 4 MHz Sweep 1ms es BW 390 kHz VBW 4 MHz Sweep 1ms

QOccupied Bandwidth Total Power 31.9 dBm QOccupied Bandwidth Total Power 31.2 dBm

21.668 MHz 21.518 MHz
Transmit Freq Error -676.18 kHz OBW Power 99.00 % Transmit Freq Error -734.42 kHz OBW Power 99.00 %
x dB Bandwidth 23.58 MHz x dB -26.00 dB x dB Bandwidth 23.51 MHz x dB -26.00 dB

sTarus

S5MHz + 20MHz QPSK RB25-0 + RB100-0

5MHz + 20MHz 16QAM RB25-0 + RB100-0

wmwmw OcllptedM

: ﬂzmszrzq 2683000000 GHz

08:15:29 PM g 23,

[E==E rq-pnspmmmw OcupedM
1
Radio Std: None |

" Center Fraq: 2583000000 GHz

[E= N
08:15:43 PM g 23, 2021
Radio Std: None

starus

Trig: Free Run ‘Avg|Hold: 2001200 Trig: Free Run ‘AvglHold: 2001200
AFGain:Low #atten: 28 9B Radio Device: BTS AFGainLow #Atten: 28 dB Radio Device: BTS
10 dBdiv Ref 40.00 dBm 10 dBdiv Ref 40.00 dBm
Log Log
{
| t
‘Center 2.593 GHz Span 50 MHz| |fCenter 2.593 GHz Span 50 MHz,
#Res BW 390 kHz VEW 4 MHz Sweep 1ms es BW 390 kHz VBW 4 MHz Sweep 1ms
QOccupied Bandwidth Total Power 32.3 dBm QOccupied Bandwidth Total Power 31.4 dBm
22.517 MHz 22.581 MHz
Transmit Freq Error -02.658 kHz OBW Power 99.00 % Transmit Freq Error -141.97 kHz OBW Power 99.00 %
x dB Bandwidth 23.84 MHz x dB -26.00 dB x dB Bandwidth 23.77 MHz x dB -26.00 dB

sTarus

20MHz + 5SMHz QPSK RB100-0 + RB25-0

20MHz + 5SMHz 16QAM RB100-0 + RB25-0

mmmmw Ocapied 00

: ﬂzmszrzq 2683000000 GHz

[E=rn
08:16:37 PM g 23, 2021
Radio Std: None

mmmmw Ocapied 00
RL

" Center Fraq: 2583000000 GHz

[E=rn
08:16:57 PM g 23, 2021
Radio Std: None

starus

Trig: Free Run ‘Avg|Hold: 2001200 Trig: Free Run ‘AvglHold: 2001200
AFGain:Low #atten: 28 9B Radio Device: BTS AFGainLow #Atten: 28 dB Radio Device: BTS
10 dBdiv Ref 40.00 dBm 10 dBdiv Ref 40.00 dBm
Log Log
i

‘Center 2.593 GHz Span 50 MHz| |fCenter 2.593 GHz Span 50 MHz,
#Res BW 390 kHz VEW 4 MHz Sweep 1ms es BW 390 kHz VBW 4 MHz Sweep 1ms

QOccupied Bandwidth Total Power 31.9 dBm QOccupied Bandwidth Total Power 31.2 dBm

22.200 MHz 22.230 MHz
Transmit Freq Error -458.62 kHz OBW Power 99.00 % Transmit Freq Error -465.71 kHz OBW Power 99.00 %
x dB Bandwidth 23.95 MHz x dB -26.00 dB x dB Bandwidth 23.97 MHz x dB -26.00 dB

sTarus

10MHz + 15MHz QPSK RB50-0 + RB75-0

10MHz + 15MHz 16QAM RB50-0 + RB75-0
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REPORT NO: 4790047184-E3V1
FCC ID: ASLNP545XLA1

DATE: 2021-09-06

Keysight Spectrum Analyzes - Occupied BV =] Keysight Spectrum Analyzes - Occupied BV E=r
RL W [so bc SENSE INT] ALIGN AUTO 05:17.59 PH g 25, 2021 RL W [so bc SENSEINT LIGH AT 08:16:16 PH g 23, 2021
Center Freq: 2.583000000 GHz Radio Std: None Center Freq: 2.593000000 GHz Radio Std: None
.». Trig: FreeRun Avg|Hold: 2001200 Trig: Free Run Avg|Hold: 2001200
#AFGaln:Low #Aten: 28 dB Radio Device: BTS #AFGaln:Low #Atten: 28 dB Radio Device: BTS
10 dBdiv Ref 40.00 dBm 10 dBdiv Ref 40.00 dBm
Log Log
‘Center 2.593 GHz Span 50 MHz| |fCenter 2.593 GHz Span 50 MHz,
#Res BW 390 kHz VEW 4 MHz Sweep 1ms es BW 390 kHz VBW 4 MHz Sweep 1ms
QOccupied Bandwidth Total Power 32.4 dBm QOccupied Bandwidth Total Power 31.3 dBm
22.487 MHz 22.433 MHz
Transmit Freq Error -339.65 kHz OBW Power 99.00 % Transmit Freq Error -348.13 kHz OBW Power 99.00 %
x dB Bandwidth 24.07 MHz x dB -26.00 dB x dB Bandwidth 24.04 MHz x dB -26.00 dB
usc status s srarus
15MHz + 10MHz QPSK RB75-0 + RB50-0 15MHz + 10MHz 16QAM RB75-0 + RB50-0
R — =] R E=r
E 08:15:16 PM g 23, 2021 RL 08:15:53 PH g 23, 2021
] " Canter mq zmnm oHz Radio Std: None ] Camer Fuq 2503000000 GHa Radio Std: None
~». Trig: FreeRur Avg|Hold: 2001200 Trig: Free Run Avg|Hold: 2001200
#FGaln:Low #Aten: 28 ﬂB Radio Device: BTS AFGalnLow #Aten: 28 dB Radic Device: BTS
10 dBdiv Ref 40.00 dBm 10 dBdiv Ref 40.00 dBm
Log Log
‘Center 2.593 GHz Span 60 MHz| [} Center 2.593 GHz Span 60 MHz,
#Res BW 470 kHz VEW 5 MHz Sweep 1ms es BW 470 kHz VBW 5 MHz Sweep 1ms
QOccupied Bandwidth Total Power 32.1 dBm QOccupied Bandwidth Total Power 31.2 dBm
26.628 MHz 26.413 MHz
Transmit Freq Error -663.96 kHz OBW Power 99.00 % Transmit Freq Error -734.42 kHz OBW Power 99.00 %
x dB Bandwidth 28.71 MHz x dB -26.00 dB x dB Bandwidth 28.68 MHz x dB -26.00 dB
usc status s srarus
10MHz + 20MHz QPSK RB50-0 + RB100-0 10MHz + 20MHz 16QAM RB50-0 + RB100-0
R — =] R E=r
821,08 PH g 23, 2021 RL 08:21:22 PM g 23, 2021
] " Canter mq zmnm oHz Radio Std: None ] Camer Fuq 2503000000 GHa Radio Std: None
~». Trig: FreeRur Avg|Hold: 2001200 Trig: Free Run Avg|Hold: 2001200
#FGaln:Low #Aten: 28 ﬂB Radio Device: BTS AFGalnLow #Aten: 28 dB Radic Device: BTS
10 dBdiv Ref 40.00 dBm 10 dBdiv Ref 40.00 dBm
Log Log
‘Center 2.593 GHz Span 60 MHz| [} Center 2.593 GHz Span 60 MHz,
#Res BW 470 kHz VBW 5 MHz Sweep 1ms es BW 470 kHz VBW 5 MHz Sweep 1ms
QOccupied Bandwidth Total Power 32.1 dBm QOccupied Bandwidth Total Power 31.3 dBm
27.093 MHz 27.188 MHz
Transmit Freq Error -243.07 kHz OBW Power 99.00 % Transmit Freq Error =217.01 kHz OBW Power 99.00 %
x dB Bandwidth 28.82 MHz x dB -26.00 dB x dB Bandwidth 28.84 MHz x dB -26.00 dB
usc status s srarus
20MHz + 10MHz QPSK RB100-0 + RB50-0 20MHz + 10MHz 16QAM RB100-0 + RB50-0
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REPORT NO: 4790047184-E3V1
FCC ID: ASLNP545XLA1

DATE: 2021-09-06

Keysight Spectrum Analyzes - Occupied BV =] Keysight Spectrum Analyzes - Occupied BV E=r
RL W [so bc SENSE INT] ALIGN AUTO 08:22.04 PM g 25, 2021 RL W [so bc SENSEINT] LIGH AT 08:22:18 PH g 23, 2021
Center Freq: 2.583000000 GHz Radio Std: None Center Freq: 2.593000000 GHz Radio Std: None
.». Trig: FreeRun Avg|Hold: 2001200 Trig: Free Run Avg|Hold: 2001200
#AFGaln:Low #Aten: 28 dB Radio Device: BTS #AFGaln:Low #Atten: 28 dB Radio Device: BTS
10 dBdiv Ref 40.00 dBm 10 dBdiv Ref 40.00 dBm
Log Log
‘Center 2.593 GHz Span 60 MHz| |fCenter 2.593 GHz Span 60 MHz,
#Res BW 470 kHz VEW 5 MHz Sweep 1ms es BW 470 kHz VBW 5 MHz Sweep 1ms
QOccupied Bandwidth Total Power 32.2 dBm QOccupied Bandwidth Total Power 31.2 dBm
27.461 MHz 27.497 MHz
Transmit Freq Error -449.15 kHz OBW Power 99.00 % Transmit Freq Error -430.94 kHz OBW Power 99.00 %
x dB Bandwidth 29.33 MHz x dB -26.00 dB x dB Bandwidth 29.44 MHz x dB -26.00 dB
usc status s srarus
15MHz + 15MHz QPSK RB75-0 + RB75-0 15MHz + 15MHz 16QAM RB75-0 + RB75-0
R — =] R E=r
E 08:23:23 PH g 23, 2021 RL 08:23:34 PH g 23, 2021
] " Canter mq zmnm oHz Radio Std: None ] Camer Fuq 2503000000 GHa Radio Std: None
~». Trig: FreeRur Avg|Hold: 2001200 Trig: Free Run Avg|Hold: 2001200
#FGaln:Low #Aten: 28 ﬂB Radio Device: BTS AFGalnLow #Aten: 28 dB Radic Device: BTS
10 dBdiv Ref 40.00 dBm 10 dBdiv Ref 40.00 dBm
Log Log
‘Center 2.593 GHz Span 70 MHz| [fCenter 2.593 GHz Span 70 MHz,
#Res BW 510 kHz VEW 5 MHz Sweep 1ms es BW 510 kHz VBW 5 MHz Sweep 1ms
QOccupied Bandwidth Total Power 32.6 dBm QOccupied Bandwidth Total Power 31.3 dBm
31.317 MHz 31.214 MHz
Transmit Freq Error <719.98 kHz OBW Power 99.00 % Transmit Freq Error -811.65 kHz OBW Power 99.00 %
x dB Bandwidth 33.90 MHz x dB -26.00 dB x dB Bandwidth 33.69 MHz x dB -26.00 dB
usc status s srarus
15MHz + 20MHz QPSK RB75-0 + RB100-0 15MHz + 20MHz 16QAM RB75-0 + RB100-0
R — =] R E=r
08:24:13 PH g 23, 2021 RL 08:24:28 PH g 23, 2021
] " Canter mq zmnm oHz Radio Std: None ] Camer Fuq 2503000000 GHa Radio Std: None
~». Trig: FreeRur Avg|Hold: 2001200 Trig: Free Run Avg|Hold: 2001200
#FGaln:Low #Aten: 28 ﬂB Radio Device: BTS AFGalnLow #Aten: 28 dB Radic Device: BTS
10 dBdiv Ref 40.00 dBm 10 dBdiv Ref 40.00 dBm
Log Log
L
‘Center 2.593 GHz Span 70 MHz| [} Center 2.593 GHz Span 70 MHz,
#Res BW 510 kHz VBW 5 MHz Sweep 1ms es BW 510 kHz VBW 5 MHz Sweep 1ms
QOccupied Bandwidth Total Power 32.2 dBm QOccupied Bandwidth Total Power 31.4 dBm
31.679 MHz 31.632 MHz
Transmit Freq Error -459.13 kHz OBW Power 99.00 % Transmit Freq Error -447.09 kHz OBW Power 99.00 %
x dB Bandwidth 33.95 MHz x dB -26.00 dB x dB Bandwidth 33.73 MHz x dB -26.00 dB
usc status s srarus
20MHz + 15MHz QPSK RB100-0 + RB75-0 20MHz + 15MHz 16QAM RB100-0 + RB75-0
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REPORT NO: 4790047184-E3V1
FCC ID: ASLNP545XLA1

DATE: 2021-09-06

[E=F

Keysight Spectrum Analyzer - Occupied BV
a . a—

Center Freg: 2.583000000 GHz

[E=F
08:25:21 PM g 23, 2021
Radio Std: None

Keysight Spectrum Analyzer - Occupied BV
a . a—

Center Freq: 2553000000 GHz
Run

Trig: Free Rur

08:25.52 PM g 23, 2021
Radio Std: None
Avg[Hold: 2001200

Trig: Free Run ‘Avg|Hold: 2001200
#AFGain:Low #Anen: 28 dB Radio Device: BTS #FGain:Low #Amen: 28 dB Radio Deviee: BTS
10 dBfdiv Ref 40.00 dBm 10 dBfdiv Ref 40.00 dBm
og og
‘Center 2.593 GHz Span 80 MHz| |fCenter 2.593 GHz Span 80 MHz
[#Res BW 620 kHz VEW 6 MHz Sweep 1ms| |[§#Res BW 620 kHz VBW 6 MHz Sweep 1ms
QOccupied Bandwidth Total Power 32.2 dBm QOccupied Bandwidth Total Power 31.3 dBm
36.335 MHz 36.370 MHz
Transmit Freq Error -685.50 kHz OBW Power 99.00 % Transmit Freq Error -641.53 kHz OBW Power 99.00 %
x dB Bandwidth 38.84 MHz xdB -26.00 dB x dB Bandwidth 39.07 MHz x dB -26.00 dB

20MHz + 20MHz QPSK RB100-0 + RB100-0

20MHz + 20MHz 16QAM RB100-0 + RB100-0
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8.3. EMISSION MASK

RULE PART(S)
FCC: §27.53

LIMITS
Part 27.53:

(m) (4) For mobile digital stations, the attenuation factor shall be not less than 40 + 10 log (P) dB on all
frequencies between the channel edge and 5 megahertz from the channel edge, 43 + 10 log (P) dB on all
frequencies between 5 megahertz and X megahertz from the channel edge, and 55 + 10 log (P) dB on all
frequencies more than X megahertz from the channel edge, where X is the greater of 6 megahertz or the
actual emission bandwidth as defined in paragraph (m)(6) of this section. In addition, the attenuation
factor shall not be less that 43 + 10 log (P) dB on all frequencies between 2490.5 MHz and 2496 MHz
and 55 + 10 log (P) dB at or below 2490.5 MHz. Mobile Satellite Service licensees operating on
frequencies below 2495 MHz may also submit a documented interference complaint against BRS
licensees operating on channel BRS Channel 1 on the same terms and conditions as adjacent channel
BRS or EBS licensees.

TEST PROCEDURE

Per KDB 971168 D01 Power Meas License Digital Systems v03r01

The transmitter output was connected to a CMW500 Test Set and configured to operate at maximum
power. The band edge emissions were measured at the required operating frequencies in each band on
the Spectrum Analyzer.

RESULTS
See the following pages.
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REPORT NO: 4790047184-E3V1
FCC ID: ASLNP545XLA1

8.3.1. EMISSION MASK RESULT
LTE Band 41C (UL CA) PC2

DATE: 2021-09-06

Keysight Spectrum Analyzer - 20882 = Keysight Spectrum Analyzer - 20682 =
RL [ S0 [: ENSE:INT] N AUTO 05:05:38 PM aug 22, 2021 RL 1 [3 [ ENSE:INT N AUTO 04:50:19 PM dug 22, 2021
| Center Freq: 2.¢ snmmon GHz Radio Std: None | Center Freq: 2.¢ snmmon GHz Radio Std: None
= T v Trig: FreeRun Avg: 100.00% of 10 = [Pt ~». Trig: FreeRun Avg: 100.00% of 10
PASS IFGainLow #Amen: 28 dB Radio Device: BTS PASS IFGainLow #Amen: 28 dB Radio Device: BTS
Ref Offset 16.71 dB Ref Offset 16.71 dB
10 dii 10 di
Log e | | [ o
|
T
- |
ICenter 2.509 GHz Span 120 MHz| enter 2,509 GHz Span 120 MHz|
Total Power Ref  1796dBm/  25MHz Total PowerRef  2458dBm/  25MHz
Lower <-Peak > Upp Lower <-Peak > Upp
Start Freq StpFreq IntegBW  dBm  ALmB) Freq(Hz)  dbm  ALm@B) Freq (Hz) Start Fraq StopFreq IntegBW  dBm  ALmB) Freq(Hz)  dbm  ALM@B) Freq (Hz)
00Hz 1000MHz  5100kHz  -3780  (-24.60) 00 ) 00Hz 1000MHz  5100kHz  -2554 (1254) 3500k ) -
1.000 MHz 5500 MHz  1.000 MHz 3936 (-26.36) -1.023M () 1.000 MHz 5500 MHz  1.000 MHz 2351 (-1051) -1.023M ()
5.500 MHz 6000MHz 1000MHz  -37.18  (-12.18) 2158 M - {~) - 5.500 MHz 6000MHz 1000MHz  -28.97 (-3.97) 5500 M - {~) -
00Hz 1000MHz  510.0 kHz - (=) — 4038  (-3038) 00 00Hz 1000MHz  510.0kHz (=) — 3246 (-2246) 6500k
1000MHz  5000MHz 1000 MHz - ) — 4476 (:3476)  1040M 1000MHz  5000MHz  1.000 MHz - ) ~ 3081 (2081)  1040M
5000MHz  2500MHz  1.000 MHz - ) —  aTH (2411)  2170M 5000MHz  2500MHz  1.000 MHz - ) - 3667 (2367)  5000M
25.00 MHz 60.00MHz  1.000 MHz f 4578 (-20.78) 4460M - 2500 MHz  60.00 MHz  1.000 MHz f 4558 (-20.58) 2500M -
s sTaTus usc sTaTus
LTE B41 5MHz + 20MHz QPSK Low Ch RB1-0 + RB1-99 LTE B41 5MHz + 20MHz QPSK Low Ch RB25-0 + RB100-0
m—
Keysight Spectrum Analyzer - 20882 == S B [E=r=
RL [3 S0 [: 1 ENSE:INT AUTO 05:47:40 PM aug 22, 2021 T 1 ENSE:INT] ATO 1 05:40:43 PM dug 22, 2021
| Center Freq: 2.¢ EEJﬂDﬂﬂoﬂ GH Radio Std: None | Center Freq: 2.¢ EEJﬂDﬂﬂoﬂ GH Radio Std: None
= T v Trig: FreeRun Avg: 100.00% of 10 = [Pt ~». Trig: FreeRun Avg: 100.00% of 10
PASS IFGain:Low #Anen: 28 dB Radio Device: BTS PASS IFGain:Low #Anen: 28 dB Radio Device: BTS
Ref Offset 16.71 dB Ref Offset 16.71 dB
104 ot 10 df ot
Log e | | [ T
|
|
I
ICenter 2.593 GHz Span 120 MHz| enter 2,593 GHz Span 120 MHz|
Total Power Ref  1788dBm/  25MHz Total PowerRef  2445dBm/  25MHz
Lower <-Peak > Upper Lower <-Peak > Upper.
Start Freq StopFreq  IntegBW  dBm  ALm(dB) Freq(Hz)  dBm  ALm(dB) Freq(Hz) Start Fraq StopFreq  Integ BW  dBm  ALm(dB) Freq(Hz)  dBm  ALIm(dB) Freq(Hz)
00Hz 1000MHz  5100kHz  -37.35 (27.35)  -5000k 4136 (-3138) 0o - 00Hz 1000MHz  5100kHz  -2062 (1962)  -1500k -3819 (2819 2000k -
1.000 MHz 5000 MHz  1.000 MHz 3935 (-2935) -1000M 4484 (-3484) 1080 M 1.000 MHz 5000 MHz  1.000 MHz 2935  (-19.35) -1.000M 3686 (-26.86) 1000 M
5000MHz  2500MHz  1000MHz 2657 (1357) 2170M 3660 (2360)  2170M = 5000MHz  2500MHz 1000MHz 3226 (1926) -5000M 4016 (2716)  5500M =
2500MHz  60DOMHz 1000MHz 4171  (4671)  4443M 4568 (2068)  4460M 2500MHz  G000OMHz 1000MHz 4189 (1689)  2605M 4550 (2050)  2500M
1.00MHz  1500MHz 1000 MHz (=) - =] TMOOMHz  15.00MHzZ  1.000 MHz - =) - =]
1500MHz  3000MHz 1000 MHz ) ) 1500MHz  3000MHz  1.000 MHz - ) - [a=]
3000MHz  4000MHz 1000 MHz () () A 3000 MHz  40.00 MHz  1.000 MHz (] - () L
usc sTaTUS usa sTaTUS
LTE B41 5MHz + 20MHz QPSK Mid Ch RB1-0 + RB1-99 LTE B41 5MHz + 20MHz QPSK Mid Ch RB25-0 + RB100-0
NerHght Spectnm Ayt - 9882 [E=S=x umms.mm — m [E=S=x
AL RE 500 0 | SENSE:INT ALIGN AUTO 05:50:23 PH Aug 22, 2021 [ 1 SENSENT ALIGN AUTO 05:56:53 PH Aug 22, 2021
] Center Freg: 2677500000 GHz Radio Std: None ] Center Freg: 2677500000 GHz Radio Std: None
= Gate: [0 s Trig: FreeRun Avg: 100.00% of 10 . Gaiw: [0 s Trig: FreeRun Avg: 100.00% of 10
PASS IFGainiLow #Atten: 28 dB Radio Device: BTS PASS FGainLow #Atten: 28 dB Radio Device: BTS
Ref Offset 16.71 dB Ref Offset 16.71 dB
10 d 10 di
Log o Log o
|
|
T
| AN S A S 1)) SS—— ———— E— i |
ICenter 2.678 GHz Span 120 MHz| enter 2,678 GHz Span 120 MHz|
Total Power Ref  1801dBm/  25MHz Total PowerRef  2465dBm/  25MHz
Lower <-Peak > Upper Lower <-Peak > Upper.
Start Freq StopFreq  IntegBW  dBm  ALm(dB) Freq(Hz)  dBm  ALm(dB) Freq(Hz) Start Fraq StopFreq  Integ BW  dBm  ALm(dB) Freq(Hz)  dBm  ALIm(dB) Freq(Hz)
00Hz 1000MHz  5100kHz  -37.56 (27.56)  -1000k 4023 (-30.23) 0o - 00Hz 1000MHz  5100kHz  -2017 (1917) 2000k -3381  (2381) 1000k -
1.000 MHz 5000 MHz  1.000 MHz 3924 (2924) 1020M 4477 (:347T7) 1000 M 1.000 MHz 5000 MHz  1.000 MHz 2681  (-1681) -3020M 3259 (-2259) 1000 M
5000MHz  2500MHz  1000MHz 2789 (1489) 2160M 3631 (2331)  2170M = 5000MHz  2500MHz 1000MHz 2931 (1631)  5700M 3657 (2357)  5200M =
2500MHz  60DOMHz 1000MHz 4081 (1581)  4443M 4616 (2116)  4460M 2500MHz  G000OMHz 1000MHz 4143  (1643)  2500M 4566 (2066)  2553M
1.00MHz  1500MHz 1000 MHz (=) - =] TMOOMHz  15.00MHzZ  1.000 MHz - =) - =]
1500MHz  3000MHz 1000 MHz ) ) 1500MHz  3000MHz  1.000 MHz - ) [a=]
3000MHz  4000MHz 1000 MHz () — () A 3000 MHz  40.00 MHz  1.000 MHz (] () L
usc sTaTUS usa sTaTUS
LTE B41 5MHz + 20MHz QPSK High Ch RB1-0 + RB1-99 LTE B41 5MHz + 20MHz QPSK High Ch RB25-0 + RB100-0
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REPORT NO: 4790047184-E3V1
FCC ID: ASLNP545XLA1

DATE: 2021-09-06

—
Spectnum Analyzer - 2882
RL RF 500 D | senseanT] ALIGN AUTO

Center Freq: 2.508500000 GHz

[E=SE
05:03:28 PH Aug 22, 2021
Radio Std: None

—
Keysight Spectrum Analyzer - 2682
AL [ T

T SeNsEanT|

ALIGN AUTO.

Center Freq: 2.508500000 GHz

[E=SE
05:01:30 PH Aug 22, 2021
Radio Std: None

usc

sTaTUS

use

sTaTUS

a0 s Trig: FreeRun Avg: 100.00% of 10 Gaie 10 e Trig: FreeRun ‘Avg: 100.00% of 10
PASS IFGainiLow @Atten: 28 0B Radio Device: BTS PASS \FGainLow @Atten: 28 0B Radio Device: BTS
Ref Offset 16.71 dB Ref Offset 16.71 dB
104 ot 10 d vkt
Log Log
118 Il
i
I I
1
ICenter 2.509 GHz Span 120 MHz| enter 2,509 GHz Span 120 MHz|
Total Power Ref 1800dBm/  25MHz Total Power Ref 2354dBm/  25MHz
Lower <-Peak > Upper Lower <-Peak > Upper
Start Freq Stop Freq  IntegBW  dBm  ALm{dB) FreqHz)  dBm ALm{dB) Freq(Hz) Start Freq StopFreq  Integ BW  dBm  ALm{dB) FreqHz)  dBm ALm({dB) Freq(Hz)
0.0Hz 1000MHz  S100kHz  -37.26  (-24.26) -5.000k - ) - 0.0Hz 1.000MHz  5100kHz  -27.96  (-14.96) -3450k - ) -
1.000 MHz 5500MHz  1000MHz 3911 (-2611) -1.023M () 1.000 MHz 5500 MHz 1000 MHz  -2598  (-1298) -1.000 M ()
5500 MHz 6000MHz 1000MHz 3777 (1277) 2158 M — ) — F 5.500 MHz 6000MHz 1000MHz  -3107 (-6.07) STT3IM — ) -
00Hz 1000MHz  510.0 kHz B () B 4047 (3047) 5000 k 00Hz 1000 MHz 5100 kHz ) B M6 (2476) 5000 k
1.000 MHz 5.000MHz  1.000 MHz - =) — 4470 (-3470) 1060M 1.000 MHZ 5.000 MHz  1.000 MHz - =) — -3348  (-2348) 1.000M
5.000 MHz 2500MHz  1.000 MHz - ) —  -3759 (-2459) 2160M 5.000 MHz 2500 MHz  1.000 MHz - ) —  -3820 (-2520) 5.000 M
25,00 MHz 6000 MHz  1.000 MHz (B8] 4566 (-2066) 4443M - 25.00 MHz 60.00 MHz  1.000 MHz (B8] 4589 (2089 2535M -

LTE B41 5MHz + 20MHz 16QAM Low Ch RB1-0 + RB1-99

LTE B41 5MHz + 20MHz 16QAM Low Ch RB25-0 + RB100-0

usc

sTaTUS

use

p— —

Keysight Spectrum Analyzer - 0842 ) [E==r=E Keysight Spectrum Analyzes - 2882 ) [E=SE

L W 1509 D SENSEAN ALIGN AUTO 05,4457 PM Aug 22, 2021 RL [ T SENSENT ALIGN AUTO 05,4249 PMAug 22, 2021
] Center Freg: 2.583000000 GHz Radio Std: None ] Center Freg: 2.583000000 GHz Radio Std: None
Gate: [0 e Trig: FreeRun Avg: 100.00% of 10 Gate: 10 e Trig: FreeRun Avg: 100.00% of 10
PASS IFGainiLow @Atten: 28 0B Radio Device: BTS PASS \FGainLow @Atten: 28 0B Radio Device: BTS
Ref Offset 16.71 dB Ref Offset 16.71 dB
104 ot 10 d vkt
Log Log
|
] I
ICenter 2.593 GHz Span 120 MHz| enter 2,593 GHz Span 120 MHz|
Total Power Ref 1823dBm/  25MHz Total Power Ref 2346dBm/ 25 MHz
Lower <-Peak > Upper Lower <-Peak > Upper

Start Freq StopFreq  IntegBW  dBm  ALim{dB) Freq(Hz)  dBm ALm(dB) Freq(Hz) Start Freq StopFreq Integ BW  dBm  ALim{dB) Freq(Hz)  dBm ALm(dB) Freq(Hz)

0.0Hz 1000MHz  S100kHz  -3642 (-2642) -1500k  -3962 (-2962) 0o - 0.0Hz 1.000MHz  5100kHz  -2872 (-1872) -1500k  -3889 (-28.89) 2500k -

1.000 MHz S000MHz 1000MHz  -3851 (2851) -1.000M 4491 (:3401) 1000 M 1.000 MHz 5000 MHz 1000 MHz 2812  (-1812) -1020M 3835  (-28.35) 1060 M

5.000 MHz 2500MHz  1000MHz 2727  (-1427) 2160M 3734 (2434) 2170M = 5000 MHz 2500MHz  1000MHz 3328 (-2028) 5500M 4123 (2823) 5100 M =

2500 MHz 6000 MHz 1000 MHz 4128  (-1628) 44 43M 4545  (-2045) 4443 M 2500 MHz 6000 MHz 1,000 MHz 4280  (-1780) 2500 M 4577 (-2077) 2500 M

1.00MHz  1500MHz 1000 MHz - (=) - - ) TMO0OMHz  1500MHz  1.000 MHz — () — — )

1500MHz  3000MHz  1.000 MHz - [ — = ) 1500 MHz  3000MHz  1.000 MHz [ — )

30.00 MHz 4000 MHz 1,000 MHz (B8] (B8] b 30.00 MHz 40.00 MHz  1.000 MHz (B8] (B8]

sTaTUS

LTE B41 5MHz + 20MHz 16QAM Mid Ch RB1-0 + RB1-99

LTE B41 5MHz + 20MHz 16QAM Mid Ch RB25-0 + RB100-0

[E=SE

m—
Keysight Spectmm Analyzer - 20882
RL R 500 D

T SeNsEanT|

ALIGN AUTO.

Center Freq: 2.677500000 GHz

05:52:40 PH Aup 22, 2021
Radio Std: None

p—
Keysight Spectrum Analyzer - 2682
AL [ T

T SeNsEanT|

ALIGN AUTO.

[E=SE

05:54:45 PH Aup 22, 2021

Center Freq: 2.677500000 GHz

Radio Std: None

Gate: L0 s Trig: FreeRun ‘Avg: 100.00% of 10 Gaiw: [0 s Trig: FreeRun Avg: 100.00% of 10
PASS IFGainiLow @Atten: 28 0B Radio Device: BTS PASS \FGainLow @Atten: 28 0B Radio Device: BTS
Ref Offset 16.71 dB Ref Offset 16.71 dB
104 ot 10 d vkt
Log Log
il I
i
| I
Center 2.678 GHz Span 120 MHz| |fcenter 2.678 GHz Span 120 MHz
Total Power Ref ~ 1815dBm/  25MHz Total Power Ref  2364dBm/  25MHz
Lowsr <Peak > pper Lowsr <-Peak > pper
Start Freq SiopFreq IntegBW  dBm  ALm(dB) Freq(Hz)  dBm ALm(dB) Freq(Hz) Start Freq StopFreq IntegBW  dBm  ALm(dB) Freq(Hz)  dBm ALim(dB) Freq(Hz)
00Hz 1000MHz  5100kHz 3765  (2765) 00 3967 (2967) 0o - 00Hz 1000MHz  5100kHz 2032 (1932) 1500k 3660 (2660) 0o -
1.000 MHz 5000MHz 1000 MHz 3021 (-2021) -1.000M 4455  (-34.56) 1000 M 1.000 MHz 5000MHz 1000 MHz  -2788  (-17.88) -1.000M 3528 (-2528) 1000 M
S5000MHz  2500MHz  1000MHz 2744 (1444)  2160M 3580 (2280)  2170M = 5000MHz  2500MHz 1000MHz 3173 (1873) 5000M -3880 (2580)  5000M =
2500MHz  60DOMHz 1000MHz 4023  (4523)  4443M 4601 (2101)  4443M 2500MHz  G00OMHz 1000MHz 4256 (4756)  2500M 4505 (2095)  2500M
T1.00MHz 1500 MHz - 1.000 MHz - =) - - ) 11.00 MHz 1500 MHz  1.000 MHz — (—) - — )
1500MHz  3000MHz 1000 MHz - ) - 1500MHz  3000MHz  1.000 MHz - ) - . [a=]
30.00 MHz 4000 MHz 1,000 MHz (B8] (B8] b 30.00 MHz 40.00 MHz  1.000 MHz (B8] (B8]

usc

sTaTUS

use

sTaTUS

LTE B41 5MHz + 20MHz 16QAM High Ch RB1-0 + RB1-99

LTE B41 5MHz + 20MHz 16QAM High Ch RB25-0 + RB100-0
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REPORT NO: 4790047184-E3V1
FCC ID: ASLNP545XLA1

DATE: 2021-09-06

—
Spectnum Analyzer - 2882
RL RF 500 D | senseanT]

ALIGN AUTO.
Center Freq: 2.508500000 GHz

=
04:20:27 PHAup 23, 2021
Radio Std: None

—
Keysight Spectrum Analyzer - 2682
AL [ T

T sense

N ALIGN

Center Freq: 2.508500000 GHz

[E=SE
06:39:20 PH Aug 22, 2021
Radio Std: None

usc

sTaTUS

use

sTaTUS

Gate: [0 v Trig: FreeRun Avg: 100.00% of 10 Gate: 10 e Trig: FreeRun Avg: 100.00% of 10
PASS IFGain:Low #Atten: 28 dB Radio Device: BTS PASS IFGain:Low #Atten: 28 dB Radio Device: BTS
Ref Offset 16.71 dB Ref Offset 16.71 dB
10 df o 10 df ndors 1
Log Log
f
1 i
r I
Center 2.509 GHz ‘Span 120 MHz| |fCenter 2.509 GHz ‘Span 120 MHz,
Total Power Ref 1808dBm/  25MHz Total Power Ref 2452dBm/  25MHz
Lower <-Peak > Upper Lower <-Peak > Upper
Start Freq Stop Freq  Integ BW  dBm ALim{dB) Freq (Hz) dBm  Alim{dB) Freq (Hz) Start Freq Stop Freq  Integ BW  dBm ALim{dB) Freq (Hz) dBm  Alim{dB) Freq (Hz)
00Hz 1000MHz  5100kHz  -2960 (-1660) -15.00k - ) - 00Hz 1.000 MHz ~ 5100kHz  -2871 (-15.71) -5.000 k - ) -
1.000 MHz 5500MHz  1000MHz  -3869  (-2569) -1.000 M (=) 1.000 MHz 5500 MHz 1000 MHz 3104  (-1804) -1.878M ()
5500 MHz 6000MHz 1000MHz 3679 (-1179) 2185M — ) — = 5500 MHz 6000 MHz 1000MHz  -3125 6.25) S773M — ) -
00Hz 1000MHz 5100 kHz - () - 4518 (-3518) 5000 k 00Hz 1000 MHz 5100 kHz () - 3007 (-2007) 4200k
1.000 MHz 5.000MHz  1.000 MHz - =) — 4457 (-3457) 1.000M 1.000 MHz 5.000 MHz  1.000 MHz - =) — 2138 (-17.38) 1060M
5.000 MHz 2500MHz  1.000 MHz - =) — -3665 (-2385) 2170M 5.000 MHz 2500 MHz  1.000 MHz - =) —  -2812 (1512 6300 M
2500 MHz 60.00MHz 1,000 MHz (=1 4572 (-2072) 4443M - 25,00 MHz 60.00 MHz 1000 MHz (=1 -4065  (-1565) 2518M -

LTE B41 20MHz + 5MHz QPSK Low Ch RB1-0 + RB1-24

LTE B41 20MHz + 5MHz QPSK Low Ch RB100-0 + RB25-0

p— p—
Keysight Spectrum Analyzer - 0842 ) [E==r=E Keysight Spectrum Analyzes - 2882 ) [E=SE
L W 1509 D SENSEAN ALIGN AUTO 04:45:20 PM Aug 23, 2021 RL [ T SENSENT ALIGN AUTO 08,2034 PM Aug 22, 2021
] Center Freg: 2.583000000 GHz Radio Std: None ] Center Freg: 2.583000000 GHz Radio Std: None
Gate: [0 e Trig: FreeRun Avg: 100.00% of 10 Gaw 10 Trig: Free Run Avg: 100.00% of 10
PASS IFGainiLow @Atten: 28 0B Radio Device: BTS PASS \FGainLow @Atten: 28 0B Radio Device: BTS
Ref Offset 16.71 dB Ref Offset 16.71 dB
104 ot 10 d vkt
Log Log
f
{ U
I
1
ICenter 2.593 GHz Span 120 MHz| enter 2,593 GHz Span 120 MHz|
Total Power Ref 1799dBm/  25MHz Total Power Ref 2446dBm/ 25 MHz
Lower <-Peak > Upper Lower <-Peak > Upper
Start Freq StopFreq  IntegBW  dBm  ALim{dB) Freq(Hz)  dBm ALm(dB) Freq(Hz) Start Freq StopFreq Integ BW  dBm  ALim{dB) Freq(Hz)  dBm ALm(dB) Freq(Hz)
0.0Hz 1000MHz  5100kHz  -2006  (-19.08) 5000k 4568  (-3568) 1500k - 0.0Hz 1.000MHz  5100kHz  -30.18  (-20.18) 00 -3547  (-2547) 5500k -
1.000 MHz S000MHz 1000MHz 3881 (2881) -1.000M 4488  (-3488) 1020 M 1.000 MHz 5000 MHz 1000 MHz 3109  (-2109) -1.000M 3290 (-2290) 1040 M
5.000 MHz 2500MHz 1000MHz 2660 (-1360) 2170M 3663 (-2363) 2160M = 5000 MHz 2500MHz  1000MHz 3245  (-1945) 5000M 3334 (2034) G400M =
2500 MHz 6000 MHz 1000 MHz 4158  (-1658) 44 43M 4578 (-2078) 4443 M 2500 MHz 6000 MHz 1,000 MHz 4050  (-1550) 2518 M 4146  (-16.46) 2500 M
11.00 MHz 1500 MHz  1.000 MHz - =) - - () - 11.00 MHz 1900 MHz  1.000 MHz. - =) - - () -
15.00 MHz 30.00MHz  1.000 MHz - ) - - ) - 15.00 MHz 30.00 MHz  1.000 MHz - ) - - ) -
30.00 MHz 4000 MHz 1,000 MHz (B8] - =) A 30.00 MHz 40.00 MHz  1.000 MHz (B8] =) A
usc sTaTUS usa sTaTUS
LTE B41 20MHz + 5MHz QPSK Mid Ch RB1-0 + RB1-24 LTE B41 20MHz + 5MHz QPSK Mid Ch RB100-0 + RB25-0

m—
Keysight Spectmm Analyzer - 20882

RL R 500 D T SeNsEanT| ALIGH AL
] Center Freq: 2.677500000 GHz

[E=SE
06:25:53 PH Aug 22, 2021
Radio Std: None

p—
Keysight Spactrum Analyzer - 20882 o [l-&
AL [ 05:59:59 PM Aug 22, 2021
Radio Std: None

T SeNsEanT| N AUTO

AL
] Center Freq: 2.677500000 GHz

usc

sTaTUS

Gate: [0 v Trig: FreeRun Avg: 100.00% of 10 G [0 Trig: Free Run Avg: 100.00% of 10
PASS IFGain:Low #Atten: 28 dB Radio Device: BTS PASS IFGain:Low #Atten: 28 dB Radio Device: BTS
Ref Offset 16.71 dB Ref Offset 16.71 dB
10 df ) 10 df ndors 1
Log Log
[
t +
|
Center 2.678 GHz ‘Span 120 MHz| |fCenter 2.678 GHz ‘Span 120 MHz,
Total Power Ref 1811dBm/  25MHz Total Power Ref 2484dBm/  25MHz
Lowsr <-Peak > ppsr Lower <-Paak > Uppse
Start Freq StopFreq  IntegBW  dBm  ALM{dB) Freq(Hz)  dBm ALm(dB) Freq(Hz) Start Freq StopFreq Integ BW  dBm  ALM(dB) Freq(Hz)  dBm ALm(dB) Freq(Hz)
00Hz 1000MHz  5100kHz  -2908 (-19.08) oo 4533 (-3533) 5000k - 00Hz 1000MHz 5100kHz 2689 (-1689) 5000k -28900 (-19.00) 8550k *
1.000 MHz 5000MHz 1000 MHz 3887  (-2887) -1.000M 4476 (-3476) 1020M 1.000 MHz 5000MHz 1000 MHz 2704  (-17.04) -1.000M 2621 (1621) 1940 M
5.000 MHz 2500MHz  1000MHz 2784  (-1484) -2160M 3605 (-2305) 2160M = 5000 MHz 2500MHz 1000 MHz 2737 (-1437) 5000M 2646  (-1346) 5600M =
2500 MHz 6000 MHz 1000 MHz 4072 (-1572) 4443 M 4621 (-2121) 4460 M 2500 MHz 60.00 MHz  1.000 MHz 3790 (-1290) 2500M 3874 (-1374) 2500M
11.00 MHz 1500 MHz  1.000 MHz - =) - - () 11.00 MHz 1900 MHz  1.000 MHz. - =) - - ()
15.00 MHz 30.00MHz  1.000 MHz - =) - - 15.00 MHz 30.00 MHz  1.000 MHz. - ) - - )
30 00 MHz 4000MHz 1,000 MHz (=1 (B8] - 30.00 MHz 40.00 MHz  1.000 MHz (B8] (B8]

use sTaTUS

LTE B41 20MHz + 5MHz QPSK High Ch RB1-0 + RB1-24

LTE B41 20MHz + 5MHz QPSK High Ch RB100-0 + RB25-0
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REPORT NO: 4790047184-E3V1
FCC ID: ASLNP545XLA1

DATE: 2021-09-06

—
‘Spactrum Analyzer - 882 [E=SE

R [saa o 04,27:56 PM Aug 23, 2021
Radio Std: None

RL T SeNsEanT| ALIGN AUTO

Center Freq: 2.508500000 GHz

[E=SE
06:36:55 PH Aug 22, 2021
Radio Std: None

—

Keysight Spectrum Analyzer - 2682

RL [ 500 DC | senseanT] ALIGN AUTO
Center Freg: 2.508500000 GHz

usc sTaTUS

a0 s Trig: FreeRun Avg: 100.00% of 10 Gaie 10 e Trig: FreeRun ‘Avg: 100.00% of 10
PASS IFGainiLow @Atten: 28 0B Radio Device: BTS PASS \FGainLow @Atten: 28 0B Radio Device: BTS
Ref Offset 16.71 dB Ref Offset 16.71 dB
104 ot 10 d vkt
Log Log
I
t .
ICenter 2.509 GHz Span 120 MHz| enter 2,509 GHz Span 120 MHz|
Total Power Ref 1857dBm/  25MHz Total Power Ref 2381dBm/  25MHz
Lower <-Peak > Upper Lower <-Peak > Upper
Start Freq Stop Freq  IntegBW  dBm  ALm{dB) FreqHz)  dBm ALm{dB) Freq(Hz) Start Freq StopFreq  Integ BW  dBm  ALm{dB) FreqHz)  dBm ALm({dB) Freq(Hz)
0.0Hz 1000MHz  5100kHz  -28687  (-1587) 00 - ) - 0.0Hz 1.000MHz  5100kHz  -31.17  (-18.17) -10.00k - ) -
1.000 MHz S500MHz  1000MHz 3831 (2531) -1.000 M () - 1.000 MHz 5500 MHz 1000 MHz ~ -3326  (-20.26) -1.000 M ()
5500 MHz 6000MHz 1000MHz 3705 (-1205) 2185M ) — F 5.500 MHz 6000MHz 1000MHz  -3408 {-9.06) 6£318M — ) -
00Hz 1000MHz  510.0 kHz B () B 4403 (3499 5000 k 00Hz 1000 MHz 5100 kHz ) B 75 (2175 2500k
1.000 MHz 5.000MHz  1.000 MHz - =) — 4454 (-3454) 1060M 1.000 MHZ 5.000 MHz  1.000 MHz - =) — -2880 (-1880) 1200M
5.000 MHz 2500MHz  1.000 MHz - ) —  -3887 (-2387) 21.70M 5.000 MHz 2500 MHz  1.000 MHz - ) — -2076 (-1678) 5200 M
25,00 MHz 6000 MHz  1.000 MHz (B8] 4544 (-2044) 4443M - 25.00 MHz 60.00 MHz  1.000 MHz (B8] 4173 (1673 2500M -

use sTaTUS

LTE B41 20MHz + 5MHz 16QAM Low Ch RB1-0 + RB1-24

LTE B41 20MHz + 5MHz 16QAM Low Ch RB100-0 + RB25-0

p—

Keysight Spectum Anabyzes - X882 o |@
RL #1508 D 044322 PM Aug 23, 2021
Radio Std: None

T SeNsEanT| ALIGN AUTO
] Center Freq: 2.593000000 GHz

mmammmw-zfn [E=SE
[ T

AL T senseant ALIGN AUTO 06:18:30 PH Aug 22, 2021

Center Freq: 2.593000000 GHz

Radio Std: None

Gate: [0 v Trig: FreeRun Avg: 100.00% of 10 Gate: 10 e Trig: FreeRun Avg: 100.00% of 10
PASS IFGain:Low #Atten: 28 dB Radio Device: BTS PASS IFGain:Low #Atten: 28 dB Radio Device: BTS
Ref Offset 16.71 dB Ref Offset 16.71 dB
10 df ) 10 df ndors 1
Log Log
| t
I
Center 2.593 GHz ‘Span 120 MHz| |fCenter 2.593 GHz ‘Span 120 MHz,
Total Power Ref 1849dBm/  25MHz Total Power Ref 2348dBm/ 25 MHz
Lower <-Peak > Upper Lower <-Peak > Upper
Start Freq StopFreq  IntegBW  dBm  ALim{dB) Freq(Hz)  dBm ALm(dB) Freq(Hz) Start Freq StopFreq Integ BW  dBm  ALim{dB) Freq(Hz)  dBm ALm(dB) Freq(Hz)
00Hz 1000MHz  5100kHz  -2872 (-1872) -5000k -4556 (-3558) 5000k - 00Hz 1.000 MHz ~ 5100kHz  -3065 (-20.65) 0o -3457  (-2457) 2500k -
1.000 MHz 5000MHz 1000 MHz  -3843  (-2843) -1040M 4480  (-34.80) 1020 M 1.000 MHz 5000MHz 1000 MHz  -3067 (-2067) -1040M 3208 (-2208) 1220M
5.000 MHz 2500MHz 1000MHz 2650 (-1350) -2170M 3688 (-2388) 2160M = 5.000 MHz 2500MHz 1000 MHz 3211 (-19.11) 5000M 3354 (-2054) 5000M =
2500 MHz 6000 MHz 1000 MHz 4095  (-1595) 4443 M 4535  (-2035) 4460 M 2500 MHz 60.00 MHz  1.000 MHz 4181 (-1681) 2518 M 4296 (-17.96) 2500M
11.00 MHz 1500 MHz  1.000 MHz - =) - - () - 11.00 MHz 1900 MHz  1.000 MHz. - =) - - () -
1500MHz  3000MHz  1.000 MHz [ — ) 1500 MHz  3000MHz  1.000 MHz [ — ) -
30.00 MHz 4000 MHz 1,000 MHz (B8] =) - . 30.00 MHz 40.00 MHz  1.000 MHz (B8] =) A

= sTaTUS

use sTaTUS

LTE B41 20MHz + 5MHz 16QAM Mid Ch RB100-0 + RB25-0
—— | Lo

Radio Std: None - ]

LTE B41 20MHz + 5MHz 16QAM Mid Ch RB1-0 + RB1-24

m—
Keysight Spectmm Analyzer - 20882
RL R 500 D

[E=SE
06:02:19 PH Aug 22, 2021
Radio Std: None

T SeNsEanT| ALIGN AUTO
] Center Freq: 2.677500000 GHz

T SeNsEanT| N AUTO

AL
Center Freq: 2.677500000 GHz

Gaie: L0 . Trig: FreeRun ‘Avg: 100.00% of 10 Gaw 10 . Trig: FreeRun ‘Avg: 100.00% of 10
PASS IFGain:Low #Atten: 28 dB Radio Device: BTS PASS IFGain:Low #Atten: 28 dB Radio Device: BTS
Ref Offset 16.71 dB Ref Offset 16.71 dB
10 df o 10 df ndors 1
Log Log
f
| i
| |
Center 2.678 GHz ‘Span 120 MHz| |fCenter 2.678 GHz ‘Span 120 MHz,
Total Power Ref 1863dBm/  25MHz Total Power Ref 2383dBm/  25MHz
Lowsr <-Peak > Uppse Lower <-Paak > ppsr
Start Freq Siop Freq  Integ BW  dBm ALim{dB) Freq (Hz) dBm  ALim(dB) Freg (Hz) Start Freq Stop Freq  Intleg BW  dBm ALim{dB) Freq (Hz) dBm  ALim(dB) Freg (Hz)
00Hz 1000MHz  5100kHz 2836  (-1836) 5000k 4536 (-3536) 5000k - 00Hz 1000MHz  5100kHz  -2899  (-1899) 1500k 3176 (-2176) 3850k -
1.000 MHz 5000MHz 1000 MHz 3628  (-26.28) -1.340M 4460 (-34.60) 1000 M 1.000 MHz 5000MHz 1000 MHz  -2028  (-19.28) -1.000M 2889  (-18.89) 1540 M
5.000 MHz 2500MHz  1000MHz 2741 (-1441) 2170M 3648 (-2348) 2170M = 5000 MHz 2500MHz  1000MHz  -2969 (-1668) 5100M 2962 (-1662) 5400M =
2500 MHz 6000 MHz 1000 MHz 4048  (-1548) 4443 M 4607  (-2107) 4443 M 2500 MHz 60.00 MHz  1.000 MHz 3989  (-1489) 2500M 4075  (-1575) 2500M
1100MHz  1500MHz  1.000 MHz — (=] — — [a=) TMOOMHz 1500 MHz  1.000 MHz - ) — — [a=)
15.00 MHz 30.00MHz  1.000 MHz - =) - - 15.00 MHz 30.00 MHz  1.000 MHz. - ) - - )
30 00 MHz 4000MHz 1,000 MHz (=1 (B8] - 30.00 MHz 40.00 MHz  1.000 MHz (B8] (B8]

usc sTaTUS

sTaTUS

LTE B41 20MHz + 5MHz 16QAM High Ch RB100-0 + RB25-0

use

LTE B41 20MHz + 5MHz 16QAM High Ch RB1-0 + RB1-24
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REPORT NO: 4790047184-E3V1
FCC ID: ASLNP545XLA1

—
Spectnum Analyzer - 2882
W 1908 D

DATE: 2021-09-06

[E=SE
06:48:34 PH Aug 22, 2021
Radio Std: None

[E=SE
06:42:10 PH Aug 22, 2021
Radio Std: None

RL T SeNsEanT| ALIGN AUTO

Center Freq: 2.508500000 GHz

—

Keysight Spectrum Analyzer - 2682

RL [ 500 DC | senseanT] ALIGN AUTO
Center Freg: 2.508500000 GHz

usc

sTaTUS

use

sTaTUS

Gaie: L0 . Trig: FreeRun ‘Avg: 100.00% of 10 Gaw 10 . Trig: FreeRun ‘Avg: 100.00% of 10
PASS IFGain:Low #Atten: 28 dB Radio Device: BTS PASS IFGain:Low #Atten: 28 dB Radio Device: BTS
Ref Offset 16.71 dB Ref Offset 16.71 dB
10 df o 10 df ndors 1
Log Log
T f
I
Center 2.509 GHz ‘Span 120 MHz| |fCenter 2.509 GHz ‘Span 120 MHz,
Total Power Ref 1811dBm/  25MHz Total Power Ref 2450dBm/  25MHz
Lower <-Peak > Upper Lower <-Peak > Upper
Start Freq Stop Freq  Integ BW  dBm ALim{dB) Freq (Hz) dBm  Alim{dB) Freq (Hz) Start Freq Stop Freq  Integ BW  dBm ALim{dB) Freq (Hz) dBm  Alim{dB) Freq (Hz)
00Hz 1000MHz  5100kHz  -3306  (-20.06) 0o - ) - 00Hz 1.000 MHz ~ 5100kHz  -27.14  (-14.14) 0o - ) -
1.000 MHz 5500MHz  1000MHz  -3824  (-2524) -1.000 M (=) 1.000 MHz 5500MHz  1000MHz 2586  (-1266) 1225M (=)
5500 MHz 6000MHz 1000MHz 3726 (-1226) 2212M — ) — = 5500 MHz 6000 MHz 1000MHz  -2736 -2.36) -5.500 M — ) -
00Hz 1000MHz 5100 kHz B () B 178 (3178) 2500k 0.0 Hz 1000 MHz 5100 kHz () B 3116 (2116) 3000k
1.000 MHz 5000 MHz  1.000 MHz - =) — 4445 (-3445) 1.000 M 1.000 MHz 5.000 MHz  1.000 MHz. - =) — 2907 (-1907) 1020M
5.000 MHz 2500MHz  1.000 MHz - =) -— -3685 (-2385) 2200M 5.000 MHz 2500 MHz  1.000 MHz - =) — -3183 (-1883) 5.000 M
2500 MHz 60.00MHz 1,000 MHz (=1 4570 (-20.70) 4513M - 25,00 MHz 60.00 MHz 1000 MHz (=1 -4456  (-19.56) 2500M -

LTE B41 10MHz + 15MHz QPSK Low Ch RB1-0 + RB1-74

LTE B41 10MHz + 15MHz QPSK Low Ch RB50-0 + RB75-0

usc

sTaTUS

use

sTaTUS

m— m—

Keysight Spectrum Analyzer - 0842 ) [E==r=E Keysight Spectrum Analyzes - 2882 ) [E=SE

RL B [50a D SENSEIN ALIGN AUTO 10:30:10 84 Aug 23, 2021 RL [ SENSE:IN ALIGN AUTO 10:23:13 84 Aug 23, 2021
] Center Freq: 2.593000000 GHz Radio Std: None ] Center Freq: 2.593000000 GHz Radio Std: None
Gaie: [0 v Trig: FreeRun Avg: 100.00% of 10 G [0 Trig: Free Run Avg: 100.00% of 10
PASS IFGain:Low #Atten: 28 dB Radio Device: BTS PASS IFGain:Low #Atten: 28 dB Radio Device: BTS
Ref Offset 16.71 dB Ref Offset 16.71 dB
10 df ) 10 df ndors 1
Log Log
| I
|
Center 2.593 GHz ‘Span 120 MHz| |fCenter 2.593 GHz ‘Span 120 MHz,
Total Power Ref 18.01dBm/  25MHz Total Power Ref 2447dBm/ 25 MHz
Lower <-Peak > Upper Lower <-Peak > Upper

Start Freq StopFreq  IntegBW  dBm  ALim{dB) Freq(Hz)  dBm ALm(dB) Freq(Hz) Start Freq StopFreq Integ BW  dBm  ALim{dB) Freq(Hz)  dBm ALm(dB) Freq(Hz)

00Hz 1000MHz  5100kHz  -3450  (-24.50) 0o -3968  (-2968) 2500k - 00Hz 1.000 MHz ~ 5100kHz  -3063  (-20.63) -5000k -36368 (-26.38) 0o -

1.000 MHz 5000MHz 1000MHz  -3859  (-2859) -1000M 4460  (-3460) 1.000 M 1.000 MHz 5000 MHz 1000 MHz  -2931  (-1931) -1.020M 3507 (-2507) 1140 M

5.000 MHz 2500MHz  1000MHz 2641 (-1341) -2200M 3643 (-2343) 2210M = 5.000 MHz 2500MHz  1000MHz 3086 (-1786) 5000M 3871 (-2371) 5000M =

2500 MHz 6000 MHz 1000 MHz 4148  (-1648) 4513 M 4560  (-20.60) 4530 M 2500 MHz 60.00 MHz  1.000 MHz 4117 (-1617) 2500M 4490  (-19.90) 2535M

11.00 MHz 1500 MHz  1.000 MHz - =) - - () - 11.00 MHz 1900 MHz  1.000 MHz. - =) - - () -

15.00 MHz 30.00MHz  1.000 MHz - =) - - ) - 15.00 MHz 30.00 MHz  1.000 MHz. - ) - - ) -

30 00 MHz 4000MHz 1,000 MHz (=1 (B8] b 30.00 MHz 40.00 MHz  1.000 MHz (B8] (B8]

LTE B41 10MHz + 15MHz QPSK Mid Ch RB1-0 + RB1-74

LTE B41 10MHz + 15MHz QPSK Mid Ch RB50-0 + RB75-0

p—
Keysight Spectmm Analyzer - 20882
RL R 500 D

T SeNsEanT|

Center Freq: 2.677500000 GHz

ALIGN AL

[E=SE
10:33:00 44 Aug 23, 2021
Radio Std: None

p—
Keysight Spectrum Analyzer - 2682
AL [ T

T SeNsEanT|

AL
Center Freq: 2.677500000 GHz

N AUTO

[E=SE
10:41:28 3 Aup 23, 2021
Radio Std: None

Gate: [0 v Trig: FreeRun Avg: 100.00% of 10 Gate: 10 e Trig: FreeRun Avg: 100.00% of 10
PASS IFGain:Low #Atten: 28 dB Radio Device: BTS PASS IFGain:Low #Atten: 28 dB Radio Device: BTS
Ref Offset 16.71 dB Ref Offset 16.71 dB
10 df ) 10 df ndors 1
Log Log
[
[
| -
T T
! —
Center 2.678 GHz ‘Span 120 MHz| |fCenter 2.678 GHz ‘Span 120 MHz,
Total Power Ref 1807dBm/ 25MHz Total Power Ref 2471dBm/  25MHz
Lowsr <-Peak > ppsr Lower <-Paak > ppsr
Start Freq StopFreq  IntegBW  dBm  ALM{dB) Freq(Hz)  dBm ALm(dB) Freq(Hz) Start Freq StopFreq Integ BW  dBm  ALM(dB) Freq(Hz)  dBm ALm(dB) Freq(Hz)
00Hz 1000MHz  5100kHz  -3501 (2501) 5000k -3482 (-2482) 0o - 00Hz 1000MHz  5100kHz  -3017 (2017) 5850k 3158 (-2158) 5000k -
1.000 MHz 5000MHz 1000 MHz 3890  (-28.90) -1.020M 4420 (-34.20) 1000 M 1.000 MHz 5000MHz 1.000MHz  -2768  (-17.68) -1.060M 3013 (-2013) 1000 M
5.000 MHz 2500MHz  1000MHz 2770 (-1470) -2200M 3585 (-2285) 2220M = 5000 MHz 2500MHz  1000MHz 2787 (-1487) -T200M 3206 (-19.06) 5100M =
2500 MHz 6000 MHz 1000 MHz 4037  (-1537) 4513 M 4617 (:2117) 4513 M 2500 MHz 60.00 MHz  1.000 MHz 4045  (-1545) 2500M 4479 (-1979) 2500M
11.00 MHz 1500 MHz  1.000 MHz - =) - - () 11.00 MHz 1900 MHz  1.000 MHz. - =) - - ()
1500MHz  3000MHz  1.000 MHz - [ — 1500 MHz  3000MHz  1.000 MHz - [ — )
30 00 MHz 4000MHz 1,000 MHz (=1 (B8] - 30.00 MHz 40.00 MHz  1.000 MHz (B8] (B8]

usc

sTaTUS

use

sTaTUS

LTE B41 10MHz + 15MHz QPSK High Ch RB1-0 + RB1-74 LTE B41 10MHz + 15MHz QPSK High Ch RB50-0 + RB75-0
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REPORT NO: 4790047184-E3V1
FCC ID: ASLNP545XLA1

DATE: 2021-09-06

—
‘Spactrum Analyzer - 882 [E=SE
RF 500 D 086:46:30 PM Aug 22, 2021
Radio Std: None

RL T SeNsEanT| ALIGN AUTO

Center Freq: 2.508500000 GHz

[E=SE

—
Keysight Spectrum Analyzer - 2682
RL 3 500 D | SENSE:INT ALIGN AUTO 08:44:19 PM Aug 22, 2021

Center Freq: 2.508500000 GHz

Radio Std: None
a0 s Trig: FreeRun Avg: 100.00% of 10 Gaie 10 e Trig: FreeRun ‘Avg: 100.00% of 10
PASS IFGainiLow @Atten: 28 0B Radio Device: BTS PASS \FGainLow @Atten: 28 0B Radio Device: BTS
Ref Offset 16.71 dB Ref Offset 16.71 dB
104 ot 10 d vkt
Log Log
| i
I
ICenter 2.509 GHz Span 120 MHz| enter 2,509 GHz Span 120 MHz|
Total Power Ref 1812dBm/  25MHz Total Power Ref 2360dBm/  25MHz
Lower <-Peak > Upper Lower <-Peak > Upper
Start Freq Stop Freq  IntegBW  dBm  ALm{dB) FreqHz)  dBm ALm{dB) Freq(Hz) Start Freq StopFreq  Integ BW  dBm  ALm{dB) FreqHz)  dBm ALm({dB) Freq(Hz)
0.0Hz 1000MHz  S100kHz  -3280  (-19.80) 00 - ) - 0.0Hz 1.000MHz  5100kHz  -3012  (-17.12) 00 - ) -
1.000 MHz 5500MHz  1000MHz  -3809 (-2509) -1.000 M () 1.000 MHz 5500MHz 1000 MHz  -2854  (-1554) <1158 M ()
5500 MHz 6000MHz 1000MHz 3760 (-1260) 212M — ) — F 5.500 MHz 6000MHz 1000MHz  -3030 (-5.30) -5.500 M — ) -
00Hz 1000MHz  510.0 kHz B ) B 4181 (31841) 2500k 00Hz 1000 MHz 5100 kHz ) B 3360 (-2360) 5000 k
1.000 MHz 5.000MHz  1.000 MHz - =) — 4437 (-3437) 1.000M 1.000 MHZ 5.000 MHz  1.000 MHz - =) — 3165 (-2169) 1080M
5.000 MHz 2500MHz  1.000 MHz - ) — -3874 (-2374) 2210M 5.000 MHz 2500 MHz  1.000 MHz - ) —  -3448 (-2148) 5100 M
25,00 MHz 6000 MHz  1.000 MHz (B8] 4523 (-2023) 4513 M - 25.00 MHz 60.00 MHz  1.000 MHz (B8] 4518 (-2018) 2500M -
use

sTaTUS

use sTaTUS

LTE B41 10MHz + 15MHz 16QAM Low Ch RB1-0 + RB1-74

LTE B41 10MHz + 15MHz 16QAM Low Ch RB50-0 + RB75-0

= sTaTUS

m— m—

Keysight Spectrum Analyzer - 0842 ) [E==r=E Keysight Spectrum Analyzes - 2882 ) [E=SE

RL B [50a D SENSENT ALIGN AUTO 10:27:39 84 Aug 23, 2021 RL [ SENSE:INT ALIGN AUTO 10:25:25 84 Aug 23, 2021
] Center Freq: 2.593000000 GHz Radio Std: None ] Center Freq: 2.593000000 GHz Radio Std: None
Gaie: [0 v Trig: FreeRun Avg: 100.00% of 10 Gawe [0 e Trig: FreeRun Avg: 100.00% of 10
PASS IFGain:Low #Atten: 28 dB Radio Device: BTS PASS IFGain:Low #Atten: 28 dB Radio Device: BTS
Ref Offset 16.71 dB Ref Offset 16.71 dB
10 df ) 10 df ndors 1
Log Log
I
Center 2.593 GHz ‘Span 120 MHz| |fCenter 2.593 GHz ‘Span 120 MHz,
Total Power Ref 1806dBm/  25MHz Total Power Ref 2350dBm/  25MHz
Lower <-Peak > Upper Lower <-Peak > Upper

Start Freq StopFreq  IntegBW  dBm  ALim{dB) Freq(Hz)  dBm ALm(dB) Freq(Hz) Start Freq StopFreq Integ BW  dBm  ALim{dB) Freq(Hz)  dBm ALm(dB) Freq(Hz)

00Hz 1000MHz  5100kHz  -3377  (:2377) 0o -3950 (-2959) 5000k - 00Hz 1.000 MHz ~ 5100kHz  -30.34  (-20.34) -5000k  -37.30 (-27.30) 0o -

1.000 MHz S000MHz 1000MHz  -3857 (-2857) -1000M 4461 (-3461) 1000 M 1.000 MHz 5000MHz 1000 MHz 2889  (-1889) -1020M 3597 (-2597) 1.000 M

5.000 MHz 2500MHz 1000MHz 2689 (-1389) -2210M 3716 (-24.16) 2210M = 5.000 MHz 2500MHz 1000 MHz 3117 (-1817) 5000M 3845 (-2545) 5000M =

2500 MHz 6000 MHz 1000 MHz 4136  (-16.36) 4513 M 4545  (-20.45) 4513 M 2500 MHz 60.00 MHz  1.000 MHz 4268 (-1768) 2500M 4538  (-20.38) 2518 M

11.00MHz  15.00MHz  1.000 MHz - (=) - - =] TMOOMHz 1500 MHz  1.000 MHz - ) — — ) -

15.00 MHz 30.00MHz  1.000 MHz - =) - - ) - 15.00 MHz 30.00 MHz  1.000 MHz. - ) - - ) -

30 00 MHz 4000MHz 1,000 MHz (=1 (B8] b 30.00 MHz 40.00 MHz  1.000 MHz (B8] (B8]

use sTaTUS

LTE B41 10MHz + 15MHz 16QAM Mid Ch RB1-0 + RB1-74

LTE B41 10MHz + 15MHz 16QAM Mid Ch RB50-0 + RB75-0

— m—
Keysight Spectrum Analyzer - 0842 ) [E==r=E Keysight Spectrum Analyzes - 2882 ) [E=SE
L R [s00 SENSEANT ALIGN AUTO 10:35:36 84 Aug 23, 2021 RL [ SENSENT ALIGN AUTO 10:38,04 4 Aug 23, 2021
] Center Freq: 2677500000 GHz Radio Std: None ] Center Freq: 2677500000 GHz Radio Std: None
Gaie: [0 v Trig: FreeRun Avg: 100.00% of 10 Gawe [0 e Trig: FreeRun Avg: 100.00% of 10
PASS IFGain:Low #Atten: 28 dB Radio Device: BTS PASS IFGain:Low #Atten: 28 dB Radio Device: BTS
Ref Offset 16.71 dB Ref Offset 16.71 dB
10 df ) 10 df ndors 1
Log Log
[
| i
|
L } L
| |
! -
Center 2.678 GHz ‘Span 120 MHz| |fCenter 2.678 GHz ‘Span 120 MHz,
Total Power Ref 18.43dBm/  25MHz Total Power Ref 2371dBm/  25MHz
Lowsr <-Peak > pper Lowsr <-Peak > pper
Start Freq StopFreq  IntegBW  dBm  ALM{dB) Freq(Hz)  dBm ALm(dB) Freq(Hz) Start Freq StopFreq Integ BW  dBm  ALM(dB) Freq(Hz)  dBm ALm(dB) Freq(Hz)
00Hz 1000MHz  5100kHz 3382 (2382) oo -3629 (2629) 0o - 00Hz 1000MHz  5100kHz  -3093 (-2083) oo 343 (-24.31) 5000k -
1.000 MHz 5000MHz 1000 MHz 3854  (-2854) -1.000M 4450  (-34.50) 1000 M 1.000 MHz 5000MHz 1.000MHz  -2874  (-1874) -1.000M 3313 (:2313) 1000 M
5.000 MHz 2500MHz  1000MHz 2727  (-1427) -2190M 3683 (-2383) 2220M = 5000 MHz 2500MHz  1000MHz 2971 (-1671) 5000M 3491 (-2191) 5000M =
2500 MHz 6000 MHz 1000 MHz 4075 (-1575) 4513 M 46.11 {21.11) 4548 M 2500 MHz 60.00 MHz  1.000 MHz 4203 (-1703) 2500M 4542  (-2042) 2500M
11.00 MHz 1500 MHz  1.000 MHz - =) - - () 11.00 MHz 1900 MHz  1.000 MHz. - =) - - ()
1500MHz  3000MHz  1.000 MHz . [ - 1500 MHz  3000MHz  1.000 MHz - [ — = )
30 00 MHz 4000MHz 1,000 MHz (=1 (B8] b 30.00 MHz 40.00 MHz  1.000 MHz (B8] (B8]

usc sTaTUS

use sTaTUS

LTE B41 10MHz + 15MHz 16QAM High Ch RB1-0 + RB1-74

LTE B41 10MHz + 15MHz 16QAM High Ch RB50-0 + RB75-0
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REPORT NO: 4790047184-E3V1
FCC ID: ASLNP545XLA1

DATE: 2021-09-06

—
‘Spactrum Analyzer - 882 [E=SE
RL RF 500 D | senseanT] ALIGN AUTO

Center Freq: 2.508500000 GHz

Radio Std: None

11:17:55 4 Aug 23, 2021

[E=SE
11:07:49 8 Aup 23, 2021
Radio Std: None

—
Keysight Spectrum Analyzer - 2682
RL [ 500 DC | senseanT] ALIGN AUTO

Center Freg: 2.508500000 GHz

usc sTaTUS

Gate: [0 v Trig: FreeRun Avg: 100.00% of 10 G [0 Trig: Free Run Avg: 100.00% of 10
PASS IFGain:Low #Atten: 28 dB Radio Device: BTS PASS IFGain:Low #Atten: 28 dB Radio Device: BTS
Ref Offset 16.71 dB Ref Offset 16.71 dB
10 df ) 10 df ndors 1
Log Log
|
I
|
Center 2.509 GHz ‘Span 120 MHz| |fCenter 2.509 GHz ‘Span 120 MHz,
Total Power Ref 1810dBm/  25MHz Total Power Ref 2457dBm/  25MHz
Lower <-Peak > Upper Lower <-Peak > Upper
Start Freq StopFreq  IntegBW  dBm  ALim{dB) Freq(Hz)  dBm ALm(dB) Freq(Hz) Start Freq StopFreq Integ BW  dBm  ALim{dB) Freq(Hz)  dBm ALm(dB) Freq(Hz)
00Hz 1000MHz  5100kHz  -2459  (-11.59) -5.000 k - ) - 00Hz 1.000 MHz ~ 5100kHz  -2403  (-11.03) 0o - ) -
1.000 MHz 5500MHz  1000MHz  -3783  (-2493) -1.000 M (=) - 1.000 MHz 5500MHz 1000 MHz 2636  (-13.36) <1158 M (=)
5500 MHz 6000MHz 1000MHz 3718 (-1218) 2212M ) — = 5500 MHz 6000 MHz 1000 MHz 2754 i-254) S773M — ) -
00Hz 1000MHz 5100 kHz - () - 4325  (-3325) 2500k 00Hz 1000 MHz 5100 kHz () - 2902 (-19.02) 3500k
1.000 MHz 5.000MHz  1.000 MHz - =) — 4469 (-3469) 1.000M 1.000 MHz 5.000 MHz  1.000 MHz - =) — -2666 (-16.66) 1120M
5.000 MHz 2500MHz  1.000 MHz - =) — -3669 (-2369) 2200M 5.000 MHz 2500 MHz  1.000 MHz - =) — -2832 (-1532) 5.000 M
2500 MHz 60.00MHz 1,000 MHz (=1 -4568  (-20 68) 4513M - 25,00 MHz 60.00 MHz 1000 MHz (=1 - 4251 (1751) 2500M -

use sTaTUS

LTE B41 15MHz + 10MHz QPSK Low Ch RB1-0 + RB1-49

LTE B41 15MHz + 10MHz QPSK Low Ch RB75-0 + RB50-0

Wmmmw-ﬁ ) [E=SE
RL #1508 D SENSEINT ALIGN AUTO

] Center Freq: 2.593000000 GHz

Radio Std: None

10:57:22 84 Aug 23, 2021

p—
Keysight Spactrum Analyzes - 2882 [E=SE

L 3 500 DC 11:04:01 AM Aug 23, 2021
Radio Std: None

T SeNsEanT| ALIGN AUTO
] Center Freq: 2.593000000 GHz

= sTaTUS

Gate: [0 v Trig: FreeRun Avg: 100.00% of 10 G [0 Trig: Free Run Avg: 100.00% of 10
PASS IFGain:Low #Atten: 28 dB Radio Device: BTS PASS IFGain:Low #Atten: 28 dB Radio Device: BTS
Ref Offset 16.71 dB Ref Offset 16.71 dB
10 df o 10 df ndors 1
Log Log
I I
i |
Center 2.593 GHz ‘Span 120 MHz| |fCenter 2.593 GHz ‘Span 120 MHz,
Total Power Ref 1789dBm/  25MHz Total Power Ref 2440dBm/ 25 MHz
Lower <-Peak > Upper Lower <-Peak > Upper
Start Freq StopFreq  IntegBW  dBm  ALim{dB) Freq(Hz)  dBm ALm(dB) Freq(Hz) Start Freq StopFreq Integ BW  dBm  ALim{dB) Freq(Hz)  dBm ALm(dB) Freq(Hz)
00Hz 1000MHz  5100kHz  -2028  (-19.28) 0o -4319  (-:3319) 2500k - 00Hz 1.000 MHz  5100kHz  -2824  (-1824) 0o -3440  (-2440) 8200k -
1.000 MHz 5000MHz  1000MHz  -3846  (-2846) 10200 4471 (:3471) 1020 M 1.000 MHz 5000MHz 1000 MHz 2889  (-1889) 1ed0M 3191 (2191) 1.000 M
5.000 MHz 2500MHz  1000MHz 2644 (-1344) -2210M 3654  (-2354) 2200M = 5.000 MHz 2500MHz  1000MHz 3079 (-1779) 6100M 3326 (-2026) 5000M =
2500 MHz 6000 MHz 1000 MHz 4145  (-1645) 4513 M 4568  (-2068) 4495 M 2500 MHz 60.00 MHz  1.000 MHz 3971 (1471) 2518 M 4295  (-17.95) 2518 M
11.00 MHz 1500 MHz  1.000 MHz - =) - - () - 11.00 MHz 1900 MHz  1.000 MHz. - =) - - () -
1500MHz  3000MHz  1.000 MHz [ — - ) 1500 MHz  3000MHz  1.000 MHz [ — ) -
30 00 MHz 4000MHz 1,000 MHz (=1 (B8] - 30.00 MHz 40.00 MHz  1.000 MHz (B8] (B8]

use sTaTUS

LTE B41 15MHz + 10MHz QPSK Mid Ch RB1-0 + RB1-49

LTE B41 15MHz + 10MHz QPSK Mid Ch RB75-0 + RB50-0

m— —
Keysight Spectrum Analyzer - 0842 ) [E==r=E Keysight Spectrum Analyzes - 2882 ) [E=SE
AL RE 00 D SENSEANT ALIGN AUTO 10:54:14 A4 Aug 23, 2021 RL [ 500 DC SENSE:INT ALIGN AUTO 10:45:57 A Aug 23, 2021
] Center Freq: 2677500000 GHz Radio Std: None ] Center Freq: 2677500000 GHz Radio Std: None
Gate: L0 s Trig: FreeRun Avg: 100.00% of 10 Gaiw: [0 s Trig: FreeRun Avg: 100.00% of 10
PASS IFGain:Low #Atten: 28 dB Radio Device: BTS PASS IFGain:Low #Atten: 28 dB Radio Device: BTS
Ref Offset 16.71 dB Ref Offset 16,71 dB
10 df ot 10 o
Log Log
i
| f
I
! -
ICenter 2.678 GHz Span 120 MHz| enter 2,678 GHz Span 120 MHz|
Total Power Ref  1803dBm/ 25MHz Total PowerRef 24 72dBm/  25MHz
Lowsr <-Peak > pper Lowsr <-Peak > pper
Start Freq SiopFreq IntegBW  dBm  ALm(dB) Freq(Hz)  dBm ALm(dB) Freq(Hz) Start Freq StopFreq IntegBW  dBm  ALm(dB) Freq(Hz)  dBm ALim(dB) Freq(Hz)
00Hz 1000MHz  5100kHz 3302 (2302) 5000k 4130 (3130 2500k - 00Hz 1000MHz  5100kHz 2654  (1654) 00 2001 (19.41) 1300k -
1.000 MHz 5000MHz  1000MHz 3875 (-2875) -1.020M 4436 (-34.36) 1040 M 1.000 MHz 5000MHz 1000 MHz  -2593  (-1592) -1860M 2638 (-16.38) 1320M
S5000MHz  2500MHz  1000MHz 2750 (1450) 2200M 3578 (2278)  2210M = 5000MHz  2500MHz  1000MHz 2718 (1418)  5700M 2829 (1529)  5000M =
2500MHz  6000MHz 1000MHz 4078 (1578)  4513M 4625 (2125)  4530M 2500MHz  B000MHz 1000MHz 3030  (1430)  2500M 4200 (1799)  2500M
T1.00MHz 1500 MHz - 1.000 MHz - =) - - ) 11.00 MHz 1500 MHz  1.000 MHz - (—) — — )
1500MHz  3000MHz  1.000 MHz ) - 1500 MHz  30.00MHz  1.000 MHz ) - [a=]
30.00 MHz 4000 MHz 1,000 MHz (B8] (B8] b 30.00 MHz 40.00 MHz  1.000 MHz (B8] (B8]

usc sTaTUS

use sTaTUS

LTE B41 15MHz + 10MHz QPSK High Ch RB1-0 + RB1-49

LTE B41 15MHz + 10MHz QPSK High Ch RB75-0 + RB50-0
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